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Notes for using this parts book

1. This book was prepared based on information available in September 1996.
2. Parts are subject to changes in design without prior notice.
3. Partssupplied as complete assemblies are circled by a dotted line L.___. .
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Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom September 1996.

Modellénderungen sind vorbehalten.

===="

Die Teile, die als kompletter Satz geliefert werden, sind mit einer ] |

gestrichelten Linie umrandet.
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. Corps dela machine

Notes sur l'utilisation de ce manuel de
pieces détachées

1996.

. Ce manuel! a été fait d’aprés les renseignements valables au mois de Septembre

Les piéces peuvent étre sujettes a des modifications sans préavis.

Les piéces fournies en tant qu’assemblages complets sont encadrées avec un ftrait
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Notas para usar este Manual de Piezas

Este libro ha sido compilado basandose en los datos de que se disponia en septiembre
1996.

Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea
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A . £1&B8{R / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

REF.NQ. CODE Q'TY = NAME OF PARTS RIVE
2 $32514001 1B S FATH BED COVER, S
3 523418001 6L A xaxs SCREW, M4X5
4 $32515001 1|~y FH—L BED COVER, L
5 061400816 419> 04x8 SCREW, FLAT M4X8
6 $32516001 1| 7—bHn—rF ARM COVER, F
7 060501016 3784 & FMsX10 SCREW, BIND M5X10
10 117936009 AMIdhtr94 RUBBER CAP, 9.4
11 117934009 2{dAt 135 RUBBER CAP, 13.5
12 159150009 3|d4+€205 RUBBER CAP, 20.5
14 $32655001 HWFZ—bann—L ARM COVER, L
15 060501016 381> FMSX10 SCREW, BIND M5X10
20 159150002 1|dat20s RUBBER CAP, 20.5
21 $11816000 147 5> 7PNK-2N CLAMP, NK-2N
22 062400816 1|F~N34x8 SCREW, PAN M4X8
23 140890009 2l tnuT OIL CAP
24 $20878000 2|3 4453 RUBBER CAP, 5.3

155-412-050
B . $t4%EEREHAE{F / Needle bar and driving clutch mechanism
/ Nadelstange und antriebskupplung
/Barre a aiguille et mécanisme d’embrayage d’entrainement
/Barra de aguja y mecanismo de embrague de mando
REF.NO. CODE |oTy B Ao NAME OF PARTS R\
1 $32574001 HFrErvamryLs THREAD TAKE-UP COUPLED DR{VING LEVER
3 018501036 1|7+#0 r5x10 BOLT, SOCKET M5X10
4 107550002 1|ao ROLLER
5 $32575001 ilrErvangys PIN
6 $32576001 eI LY THREAD TAKE-UP BEARING
7 018501236 2|7+ b 5x12 BOLT, SOCKET M5X12
8 $32577001 1o B2 kY LIN=93 THREAD TAKE-UP DRIVING LEVER ASSY
19 $32580001 11anvy sy ROLLER SHAFT
10 $32674101 1|lans ROLLER, 8
11 021500103 1|+ k1325 NUT, 1 M5
12 113431002 11942 WASHER

155-412-117



. LEEMR / Upper shaft mechanism / Obere Welle / Mécanisme de I'arbre supérieur
/ Mecanismo del eje superior
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C. L#RA{R / Upper shaft mechanism/ Obere Welle / Mécanisme de I'arbre supérieur
/ Mecanismo del eje superior

REF.NO. CODE {QTY oo NAME OF PARTS Y|

1 $32517101 1|mss UPPER SHAFT

2 140726000 | 1mov o x%0m UPPER SHAFT BUSH, M

3 $32518001 115524 — BALLANCER

4 012060636 2|7+ S6xs6 SET SCREW, SOCKET (FT) M6X6

5 $32519001 1|moss £ 50F UPPER SHAFT BUSH, F

6 012060636 1|7+ £ Sexe SET SCREW, SOCKET (FT) M6X6

7 532520001 1\7=>Erhi THREAD TAKE-UP CAM

8 $32521001 1232 r¥H% WASHER, THRUST

9 $32522001 TR E S SCREW

10 $23651001 3|7 FESEX6FR U X SET SCREW, SOCKET (FT) M6X6

11 $32532001 1173+50v ks s CRANK ROD ASSY

11-1 $32523001 190" 234 90° CRANK

11-2 145466001 e I=D NEEDLE BAR CRANK ROD

11-3 147777000 == k7L NEEDLE BEARING

11-4 145465001 1|vx2v357L SCREW, SM3.57L

12 532507101 PR PP IR T JUMP SOLENQID ASSY

12-1 $32501001 IV PERY E JUMP SOLENOID BASE

12-2 $32502000 1oy FyL sk JUMP SOLENOID

12-3 081003870 1loY > %53 O RING, $-3

12-4 048025346 1]+ A7E25 RETAINING RING, E2.5

12-5 $32503001 PP L2 JUMP SOLENOID BRACKET

12-6 $35646001 2|+~ 26x8 SCREW, PAN M2.6X8

12-7 $32504001 HEVEE CAM PLATE

12-8 $25773001 ri EPE ST SHOULDER SCREW, M4

12-9 $32505001 1lra181% SPRING, PLATE

12-10 062400816 2|+ ~o4axs SCREW, PAN M4X8
{12-11 062400816 2|+ ~a4xs SCREW, PAN M4X8

12-12 $34200000 1Hvrsrksvoas SOLENOID CUSHION

12-13 $37277000 HIDIPPER L E S VI JUMP SOLENOID HEAT SLINGER
113 062401016 2|+ ~=z4x10 SCREW, PAN M4X10

14 $32525201 HINVE L PEL Y LA NEEDLE BAR VERTICAL SET

14-1 $32526001 1w 7Far4% JUMP CLAMP

14-2 062351016 11+~235x10 SCREW, PAN M3.5X10

14-3 $32527101 A PF LR JUMP BRACKET

14-4 $32530201 1ove 7z SPRING, JUMP

14-5 $32531101 HEIVNEL PP BASE NEEDLE BAR BUSH

15 $32533001 HEIVVEL: BASE NEEDLE BAR

16 $33673000 JERVAUE L% S BASE NEEDLE BAR FELT

17 ‘012060636 1|7+E56xs6 SET SCREW, SOCKET (FT) M6X6

30 532435001 1oomarns— BEARING COLLAR

31 523651001 2| 7HESex6k Y A SET SCREW, SOCKET (FT) M6X6

32 076204659 112 79946204V BALL BEARING, 6204VV

155-412-109




. §T#ER3{R / Needle bar mechanism / Nadelstangenvorrichtung
/ Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja
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D . §1#RE{% / Needle bar mechanism / Nadelstangenvorrichtung
/ Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

REF.NO. CODE {qTy Ao NAME OF PARTS RM
1 $32581201 IBVEL L 2 NEEDLE BAR CASE
2 018061636 | 4|7+ bexis BOLT, SOCKET M6X16
3 025060236 | 4|eSHHxrFame WASHER, PLAIN M 6
4 028060243 | 4|24 5226 WASHER, SPRING 2-6
5 $32582001 1 nukor-2 K s4R NEEDLE BAR CASE BRACKET, R
6 $32583001 HnUsEsr—apgaL NEEDLE BAR CASE BRACKET, L
7 $32652001 2rFxary POSITIONING PIN
8 $32653001 2[1Fx 2+ POSITIONING NUT
9 113431002 | 2|##=x WASHER
10 $32584001 IIYEL, NEEDLE BAR
11 $32585001 IV ELEEL IS SPRING
12 118735002 | 9|¥#x WASHER
13 $36153100 | 9|vv>3>54 RUBBER, CUSHION
14 $32587001 9yaAMLFL X MY~ TOP DEAD CENTER STOPPER
15 018301036 | 9|7+ K. b 3x10 BOLT, SOCKET M3X10
16 $32588001 9nuysyax NEEDLE BAR CLAMP
17 062350816 | 9|+ ~a35x8 SCREW, PAN M3.5X8
18 $33149000 | 1|7z rsivwas FELT PACKING
21 $32654001 7T rt¥z FELT HOLDER
22 062400816 | 2|+~oaxs SCREW, PAN M4X8
23 025040136 | 2|es#H233ma WASHER, PLAIN § 4
24 §33149000 | 1|z prsevx FELT PACKING
25 $36505001 9| FES 1 rTFo NEEDLE BAR THREAD GUIDE
26 $36264001 9|7+ 535%35 SET SCREW, SOCKET (FT) M3.5X3.5
27 539415101 1mTFHrn—23 UPPER COVER ASSY
27-1 S40719001 9|rnsrzF THREAD GUIDE, INNER
27-2 008300604 | 9]+ ~3z713x6 SCREW, TRUSS M3X6
28 008400806 | 2|+ 5 :x24xs SCREW, TRUSS M4X8
30 008400806 | 2|+ k>R a4xs SCREW, TRUSS M4X8
31 $32592009 1hyni— LOWER COVER
32 008400806 { 2|+ k>R 24xs SCREW, TRUSS M4X8
33 $32593001 ogsrzs LOWER THREAD GUIDE
34 $32378001 9|zz43 DISK
35 $32379001 9|z =iz SPRING
136 534032001 Ol hahUIm AL RS SHOULDER SCREW
37 008400806 | 2|+ +>zo4xs SCREW, TRUSS M4X8
38 $32595001 1nUESHL FL—0 NEEDLE BAR GUIDE RAIL
39 062400816 | 5+ ~24x8 SCREW, PAN M4X8
40 $32596001 1r—z239L-a RAIL FOR CASE
41 062401016 |  4|#+~34x10 SCREW, PAN M4X10
42 | $32597001 ARELY: SPRING BRACKET
43 014400636 | 1|7+ 7 # 2 4x6 SET SCREW, SOCKET (CP) MAX6
44 $32598001 1y=7H1r LINEAR GUIDE
45 018301036 | 4|7+ # b 3x10 BOLT, SOCKET M3X10
46 047501242 | 2|27V T ELAWS PIN, SPRING ROLL AWS5
47 $32599001 1|rsRA— 2 RSR BASE
48 018061236 | 3|7+ #1 kex12 BOLT, SOCKET M6X12
49 062300416 | 8|+ ~am3xa SCREW, PAN M3X4
|50 532600001 HESASI Y THREAD TAKE-UP SHAFT
51 532631001 1|7rerv97vsa THREAD TAKE-UP SHAFT BUSH
52 $32651001 9lFLELL/S—43 THREAD TAKE-UP LEVER ASSY
52-1 $32633000 | 97> Lt THREAD TAKE-UP LEVER-
152-2 $32632000 | 9|Frrr#z2 THREAD TAKE-UP BOSS
52-3 524303001 | 18|+~ 3X65 SCREW, PAN M3X6.5
53 014400636 | 4|74 £ 3 4x6 SET SCREW, SOCKET (CP) M4X6
54 $32634001 EDEE DY THREAD TAKE-UP HOLDING SHAFT
Is5 $32635001 tlzrevskvovea THREAD TAKE-UP HOLDING BUSH
56 $32637000 | 9|FrErhy THREAD TAKE-UP HOLDING
57 $32638001 9i% v oz SPRING
155-412-118




. $1#ER8(% / Needle bar mechanism / Nadelstangenvorrichtung
/ Mécanisme de |la barre a aiguille / Mecanismo de la barra de aguja
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D . §#1#&R{% / Needle bar mechanism / Nadelstangenvorrichtung
/ Mécanisme de |a barre a aiguille / Mecanismo de la barra de aguja

REF.NO. CODE Q'TY B NAME OF PARTS R\
58 070699800 1|5 =7 469922 BALL BEARING, RADIAL 69977
59 $32639001 oomsramhs— BEARING COLLAR
60 532640001 1|rF¥xrx POSITIONING PLATE
61 018501036 2|7+ K F5X10 BOLT, SOCKET M5X10
62 018501236 1]7+ & bs5x12 BOLT, SOCKET M5X12
63 025050236 1HesH¥HExFaYs WASHER, PLAIN M 5
64 028050246 1| xHFH %25 WASHER, SPRING 2-5
65 515629011 913 2N UDBXKS (#11) NEEDLE, DBXKS5 (#11)
66 $35632001 1> %8 WASHER, PLAIN M8
67 $36434001 114 b2FA THREAD GUIDE, A
68 062400616 2|+ ~aMaxs SCREW, PAN M4X6

155-412-118




. $HELHIR/ERIR / Needle bar flip-up mechanism / Nadelstangehochstellung
/Mécanisme de sautée de la barre a aiguille / Mecanismo del lanzador de barra de aguja
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E. $HBUIRIRIERIIR / Needle bar flip-up mechanism / Nadelstangehochstellung
/ Miécanisme de sautée de la barre a aiguille / Mecanismo del lanzador de barra de aguja

-10-

REF.NO. CODE Q'TY BExa NAME OF PARTS RM
1 $32643101 MNFIL IRy o R CHANGE BOX
2 532644101 HNFxzons- CHANGE BOX COLLAR
3 014400636 2{ 7+ R EAX6 SET SCREW, SOCKET (CP) M4X6
4 532645101 T(HavT b CAM SHAFT
5 $17390001 1WFIrv¥ai CHANGE CAM
6 012500536 2|FFES5X5 SET SCREW, SOCKET (FT) M5X5
7 018062036 217 H I 6X20 BOLT, SOCKET M&X20
8 028060243 2|82 ¥ H 326 WASHER, SPRING 2-6
9 025060236 2|ES¥HEFII6 WASHER, PLAIN M 6
10 225701001 1|BHZ00575042-B04 BH-200575042-B04
" 018401236 4177 KL+ ax12 BOLT, SOCKET M4X12
12 028040246 4% YA F2-a WASHER, SPRING 2-4
13 026040236 leSHHXIHxa WASHER, PLAIN 4
14 $17399101 1®#¥YLxy—a CAM GEAR, A
15 014400636 2{F+H 7K I4X6 SET SCREW, SOCKET (CP) M4X6
16 517401001 T|#vLX¥¥—8 CAM GEAR, B
18 532647001 1fFxryan~x-—= CHANGE ROLLER BASE
19 532648001 9roantey b CAM ROLLER SET
20 021500103 91w 125 NUT, 1 M5
21 004401003 2[+H3 2 ¥ax10 SCREW, FLAT M4X10
22 532684001 HUn151% ZERO BIGHT NEEDLE LOCATION PLATE
23 062400816 2|#+~0axs SCREW, PAN M4X8
24 028040246 2|8 x Y H 324 WASHER, SPRING 2-4
25 026040236 2({eo>HH3 3%, WASHER, PLAIN 4
44 540720001 1L EZAPE A Zar ] PCB SETTING BASE
45 062400816 413~ 4axs SCREW, PAN M4X8
46 $36220001 LN R 2 WA A3 CIRCUIT BOARD ASSY, SENSOR
47 0A4300605 2| +F XY 7 3 INEDA SCREW, PAN (S/P WASHER) M3X6
48 540727000 1|KFot—2s3% POTENTIOMETER ASSY
49 540721000 RT3 ut—-214 BRACKET, POTENTIOMETER
50 025100236 IHez#Harsario WASHER, PLAIN M 10
51 014400636 2172 H 24x6 SET SCREW, SOCKET (CP} M4X6
155-412-122




F1_ 4R TRIR (R L @ 3 ) / Presser foot mechanism (Embroidery frame)
/ StoffdriickerfuBB / Mécanisme de pied presseur / Mecanismo de la prensa tela

155-412-201
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F1. IR @FIL w 5 #) / Presser foot mechanism (Embroidery frame)
/ Stoffdriickerfu3 / Mécanisme de pied presseur / Mecanismo de la prensa tela

REF.NO. CODE Q'TY [ NAME OF PARTS RM
1 536397001 1&g 1794% FRAME HOLDER BASE ASSY
1-1 536391001 1 LA ks Av A VRS N ] HOLDER BASE ASSY
1-2 515284000 2[a~Y 1% SLIDING PLATE
1-3 S$15285000 2{ANY T SLIDING FELT
1-4 062400616 4|+ ~aMaxe SCREW, PAN M4X6
4 $34558000 2|V =3I Maxi0 SCREW, THUMB M4X10
<R T ) 7416 x269mm> <SEWING AREA "416 x 269mm" >
11 515660001 11h 42 745%32 PLASTIC SQUARE FRAME, SPFA-45X 32
"F T a B ” OPTION PARTS *
<fEE T 1) 7416 x269mm > <SEWING AREA "416 x 265mm” >
3 533209000 1Z72F3veA 3227 ADIJUSTING SCREW, 27
<#23IT ) 7423 x18Tmm> <SEWING AREA "423 x18Tmm" >
11 $15654001 1|5 %7 7% 45%23 PLASTIC SQUARE FRAME, SPFA-45X 23
3 $33209000 1|72 F3era2227 ADJUSTING SCREW, 27
<HRIFa16x216mm> < SEWING AREA "416 x 216mm"” >
11 515658001 1{#4 7 745%27 PLASTIC SQUARE FRAME, SPFA-45X 27
3 533209000 o7 Famtsixy2y ADJUSTING SCREW, 27
<7 TOEER> <FOR SPIDER NET FRAME > )
14 $15612000 NWoESRAEALTY SPIDER NET FRAME HOLDER, PFH-2
<R FE42mm> < SEWING AREA "DIA :42mm” >
15 $15613000 1\o®/279—07 SPIDER NET FRAME, SPFH-0Q7
20 $15618000 1|+AH7%—07 PLASTIC ROUND FRAME, SPF-07
3 $33207000 eSS ADJUSTING SCREW, 21
<HEBT I PEE2Zmm> < SEWING AREA "DIA :62mm”" >
15 515614000 W2/ RAT7-09 SPIDER NET FRAME, SPFH-09
20 $15619000 HWFAT2—09 PLASTIC ROUND FRAME, SPE-09
3 $33207000 1?2 F3amtrxo21 ADJUSTING SCREW, 21
<#HTUT7E2Zmm> <SEWING AREA "DIA :92mm"” >
15 515615000 WoE/ATD —12 SPIDER NET FRAME, SPFH-12
20 $15620000 1\ Fh77—12 PLASTIC ROUND FRAME, SPF-12
3 $33208000 1727312323 ADJUSTING SCREW, 23
- <HER T 1) 7IE120mm> < SEWING AREA "DIA :120mm" >
15 S15616000 112F /27915 SPIDER NET FRAME, SPFH-15
20 515621000 t|1+H77 =15 PLASTIC ROUND FRAME, SPF-15
3 $33208000 172 F3ve1 52923 ADJUSTING SCREW, 23
<HER T ) PiZ148mm> <SEWING AREA “DIA :148mm” >
15 $15617000 1NWo2FESATT—18 SPIDER NET FRAME, SPFH-18
20 $15622000 1[+hn797-18 PLASTICROUND FRAME, SPF-18
3 $33208000 179539t 1a923 ADJUSTING SCREW, 23
" HAEEES " SUPPLY PARTS ”
<E#HH > < FOR THICK MATERIALS >
3 $29634001 1Moo FaneyayL ADJUSTING SCREW, L

-12-
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F2. IR TRk (B4 -7 7 ¥ 3 > BBw)
/ Presser foot mechanism (Tubular frame-Option parts)
/ StoffdrickerfuB (Sonderzubehsr) / Mécanisme de pied presseur (Pieces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

1.13—§ 1-1-1

155-412-201
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F2. IR (Eke -4 72 3 > 8&)
/ Presser foot mechanism (Tubular frame:-:Option parts)
/ StoffdrickerfuB (Sonderzubehér) / Mécanisme de pied presseur (Pieces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

-14-

REF.NO. CODE Q'TY Bl NAME OF PARTS RME
1 536483001 1|1720%F /2L —4+tY b TUBULAR FRAME HOLDER BASE SET
1-1 536485001 1/7220F /95y b TUBULAR ROUND ARM SET, L
1-1-1 536486001 1|72#0% /9 FLy 2 TUBULAR ROUND ARM ASSY, L
1-1.2 $32775000 IR E & - ie-1 SPRING, COMPRESSION
1-1-3 U0o8671003 2| +-F N+ £ R3X5DB SCREW, PAN (5/P WASHER) M3X5
1-2 536488001 177 0OF/ 9 FREY b TUBULAR ROUND ARM SET, R
1-2-1 536489001 17270 /5FRY 3 TUBULAR ROUND ARM ASSY, R
1-2-2 $32775000 12Tk SPRING, COMPRESSION
1-2-3 uU08671003 2| +-+~X+ 4 23X5DB SCREW, PAN (S/P WASHER) M3X5
1-3 536484000 1 7%20F ./ FJb—4 TUBULAR FRAME HOLDER BASE
1-4 062501416 2|+ ~asx14 SCREW, PAN M5X14
1-5 028050246 2|82 ¥H x25 WASHER, SPRING 2-5
1-6 026050136 2{e5¥H %825 WASHER, PLAINSS
1-7 $32877101 BlrFr¥A POSITIONING PIN
1-8 062500816 4|+ ~5X8 SCREW, PAN M5X8
1-9 028050246 4 Iz HFH 225 WASHER, SPRING 2-5
3 $36405001 A Ay TUBULAR ROUND ARM, B
<8231 T 1) 7300 x450mm> <SEWING AREA “300 x 450mm*> | o
2 $33803101 1|y 730xa8% 2 TUBELAR FRAME ASSY, SPFA-30X48
2-1 $32795101 1(h 2 7% 30xa87 3 PLASTIC SQUARE FRAME ASSY, SPF A-30X48
2-2 $32797001 21w nrva HINGE, A
2-3 062401616 4|+ ~24x16 SCREW, PAN M4X16
2-4 021400206 4 29.1%‘3 ka4 NUT, 2 M4
<%2§EI ) 71Z100mm> < SEWING AREA "DIA : 100mm;'; --------------- i
4-1 $39101001 1Ny e—107 3 PLASTIC ROUND FRAME ASSY, 10
<RI ) 7E130mm> <SEWING AREA "DIA :130mm™ >
4-1 $39105001 1 ‘y'y'77—137 3 PLASTIC ROUND FRAME ASSY, 13
4-2 $39104001 2 J/'77?Jj'7c HINGE, C
4-3 061300616 6|45 33X6 SCREW, FLAT M3X6
4-1-1 $32798001 122485 — COLLAR
4-1-2 $32799001 1W\F27 v xFY VA NUT, M4
4-1-3 $33802001 1MN77v4233Ma SCREW, M4
4-1-4 $36043000 1Hooamrx SPRING
<HEBIT Y 7207 x209mm > <SEWING AREA 207 x 209mm” >
5 315627000 17v0% /79 —24xX24 TUBULAR ROUND FRAME, TFA-24X24
<HERIT U 7215%292mm> <SEWING AREA "215x% 292mm" >
5 515628000 1127 0% /797 —24X30 TUBULAR ROUND FRAME, TFA-24X30
<kE8IT U 7269 x416mm> < SEWING AREA "269 x 416mm"” >
5 536495001 1|74 0% /7% —32X45 TUBELAR SQUARE FRAME, TFA-32X4 5
<HHIT)T % mm> <SEWING AREA” x mm”">
5 540063001 1|74%0%F /7% —335X453 TUBELAR PLASTIC SQUARE FRAME ASSY, 335X453
<#H T Y 7E0mm> < SEWING AREA "DIA :40mm” >
6 515623000 \2o0%s79-07 TUBULAR ROUND FRAME, TFA-07
<R T U FESIMm> <SEWING AREA "DIA :59mm"” >
6 $15624000 1\7#80%/7%—-09 TUBULAR ROUND FRAME, TFA-09
<PEBIT V PEIOmm> < SEWING AREA "DIA :90mm” >
6 515625000 1\7vaxs92—-12 TUBULAR ROUND FRAME, TFA-12
<RI 7EH19MMm> < SEWING AREA "DIA :119mm” >
6 515626000 1|7%0€,7%—15 TUBULAR ROUND FRAME, TFA-15
<HEHT ) 7E170mm> < SEWING AREA "DIA :170mm”" >
6 $35655001 117#0x/79—-18 TUBULAR ROUND FRAME, TFA-18
| 155-412-201



F3.

IR S TEy hed TV 32 25)

/ Presser foot mechanism (Clamp frame set---Option parts)
/ StoffdrickerfuB (Sonderzubehtr) / Mécanisme de pied presseur (Pieces en option)

/ Mecanismo de la prensa tela (Piezas opcionales)

1-1-24 1-1-18 1-1-12

1-1-28 1-1-25 1-1-26

a

|“~_

1-1-35
1-1-36 [ 1-1-32 1-1-34

M)

i

(= )

155-412-201
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F3.IWIBR(ZV 7> T8E Y bF T L 3 885

/ Presser foot mechanism (Clamp frame set--Option parts)
/ StoffdriickerfuB (Sonderzubehér) / Mécanisme de pied presseur (Pieces en option)
{ Mecanismo de la prensa tela (Piezas opcionales)

-16-

REF.NO. CODE QTY B X o NAME OF PARTS RM
<KERIT ) 7200x160mm> <SEWING AREA "200 x 160mm" >
1 $39531001 o 22 T4 20X16E Y b CLAMP FRAME SET, 20X16
1-1 $39532001 1|2 Z277920X16%7 A CLAMP FRAME ASSY, 20X 16 (A)
1-1-1 $39533001 17327 ~—220x16 CLAMP BASE, 20X 16
1-1-2 $39534000 4jZ Y K AT L—08 SLIDE STOPPER RUBBER, -08
1-1-3 $39535000 HES VLA SLIDE SHEET
1-1-4 539536001 1|44 T 1%20x16 PRESSER PLATE, 20X16
1-1-5 $39807000 MHANY R aTH—32 SLIDE STOPPER RUBBER, -32
1-1-6 $39537001 1|+ 4 Ty FAR PRESSER ARM, AR
1-1-7 $39538001 1|4 Ty5FaL PRESSER ARM, AL
1-1-8 S09774001 4|42 % M5 SHOULDER SCREW, M5
1-1-9 021500316 4133+ Y b5 NUT, 3 M5
1-1-10 $39539001 1|44 x5 F8R PRESSER ARM, BR
1-1-11 $39540001 E S -1k PRESSER ARM, BL
1-1-12 536475000 2{Y 72 RIUMS SCREW, M5
1-1-13 149483001 2% 2K M6 THUMB BOLT, M6
1-1-14 028060246 2|15 HR2-6 WASHER, SPRING 2-6
1-1-15 025060336 2| ¥ HRF16 WASHER, PLAIN L&
1-1-16 $39541001 2{AH T FN—2R PRESSER ARM BASE
1-1-17 017061006 418 ~6X10 BOLT, M6X10
1-1-18 021060306 41322+ b6 NUT, 3 M6
1-1-19 $39542000 2| 43853y TOGGLE, 385
1-1-20 018081636 A 7+ F N b 8X16 BOLT, SOCKET M8X16
1-1-21 028080246 AT HR2-8 WASHER, SPRING 2-8
1-1-22 025080236 dleSH¥HxFarys WASHER, PLAIN M 8
1-1-23 021080306 4137 p3318 NUT, 3 M8
1-1-24 (118062036 4|7+ FKI b 6X20 BOLT, SOCKET M6X20
1-1-25 $39543001 PALZE B Ko SV [ WIRE HOOK SCREW, M5
1-1-26 $39544001 i TFHLI— PRESSER BAR LIFTER LEVER
1-1-27 $39543001 2|71 ¥ —ArxIMs WIRE HOOK SCREW, M5
1-1-28 146354001 2|1 H x WASHER, PLAIN 5
1-1-29 110793001 2|7V PIN, COTTER
1-1-30 525439101 rAEPESIT SHOULDER SCREW, M6
1-1-31 159486001 21 H 2 WASHER
1-1-32 $39553001 2INR2FFAEY SPRING GUIDE BAR
11-1-33 $39551001 UEREYrEZAE T SPRING (R}, PRESSER ARM
1-1-34 539552001 1oy FriixL SPRING (L), PRESSER ARM
1-1-35 025060336 2|3 H XA 16 WASHER, PLAIN L. 6
1-1-36 062060806 2|+ ~06X8 SCREW, PAN M6X8
1-1-37 018061636 2|7+ HI k6X16 BOLT, SOCKET M6X16
1-1-38 021060306 21332+ Y k6 NUT, 3 M6
1-1-39 536475000 2|v=zizaPms SCREW, M5
1-2 539545001 171y —mas: WIRE PEDAL ASSY
1-2-1 $39546001 2[AHITFHFIAY -0 = PRESSER BAR LIFTER WIRE ASSY
1-2-2 $39547001 1l~g~n—2 PEDAL BASE
1-2-3 509834000 S|daxvy RUBBER LEG
1-2-4 062300616 5|+~ am3xe SCREW, PAN M3X6
1-2-5 $39548001 1~ PEDAL
1-2-6 $39561001 "Wortv~-4 WIRE SHAFT
1-2-7 048040342 2ik £ 7E4 RETAINING RING, E4
1-2-8 $39549001 V=sansa PEDAL SHAFT
1-2-9 1 048060346 2|k x77E6 RETAINING RING, E6
1-2-10 $39804001 tlegnniz SPRING, PEDAL
1-2-11 $39550001 17149 —-2822F WIRE STAND
1-2-12 018501036 2|7+ FNI +5X10 BOLT, SOCKET M5X10
1-2-13 028050246 2|82 A %25 WASHER, SPRING 2-5
1-2-14 025050236 2|ES5HHRFaYsS WASHER, PLAIN M 5
155-412-201



FA#BIEFR@IL w D ¥t v M) /Presser foot mechanism (Embroidery frame set)
/ Stoffdriickerfu3 / Mécanisme de pied presseur / Mecanismo de la prensa tela

155-412-201
F5. IR (ER®RE Y bF 72 3 L8R
/Presser foot mechanism (Border frame set--Option parts)
/ StoffdriickerfuB (Sonderzubehor) / Mécanisme de pied presseur (Pieces en option)
/Mecanismo de |la prensa tela (Piezas opcionales)

155-412-201
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FARIEMRCR L o 58+t v 1) /Presser foot mechanism (Embroidery frame set)
/ Stoffdrickerfu3 / Mécanisme de pied presseur / Mecanismo de la prensa tela

REF.NO. CODE  |q'7y Bl Ao NAME OF PARTS RV
1 $36398001 IEEPITE FRAME HOLDER BASE ASSY, S
NS " OPTION PARTS ”
1-1 $36396001 1lesws72L-ns573 HOLDER BASE ASSY, S
1-2 515284000 2[z2~U 14 SLIDING PLATE
1-3 515285000 | 2|a~UvzTk SLIDING FELT
1-4 062400616 | 4|+ ~amaxe SCREW, PAN M4X6
<K U PE179mm> <SEWING AREA "DIA :179mm” >
2 515642001 1jzemon PLASTIC ROUND FRAME, SPF-21
3 $33208000 | 1|74 F3% 41 %23 ADJUSTING SCREW, 23
. <REIUFE218mm> <SEWING AREA "DIA :218mm" >
2 $15646001 1lzo7425 PLASTIC ROUND FRAME, S$PF-25
3 $33208000 | 1|[7o%armts 23 ADJUSTING SCREW, 23
<H#BTY F206x212mm> <SEWING AREA "206 x 212mm” >
4 $15650001 1|14 74 2a0x24 PLASTIC SQUARE FRAME, SPFA-24X 24
3 $33209000 | 1|77F3avwrzxvay ADJUSTING SCREW, 27
“ A ERE ” SUPPLY PARTS “
<EWH > <FOR THICK MATERIALS >
3 $29634001 1{79F3amevyasL ADJUSTING SCREW, L
155-412-201
F5 R IRAR (ERBEt v hdt 73 3 2 55&R)
/ Presser foot mechanism (Border frame set---Option parts)
/ StoffdrickerfuB (Sonderzubehér) / Mécanisme de pied presseur (Pieces en option)
/Mecanismo de la prensa tela (Piezas opcionales)
REF.NO. CODE |qQTY B Ao NAME OF PARTS RM
<HEH T 1) 77450 x300mm > <SEWING AREA "450 x 300mm” >
1 $36406001 Horrarosey BORDER FRAME SET
1-1 $36422001 PP YR SASHES FRAME ASSY
1-1-1 536401001 NFra-79 SASHES FRAME
1-1-2 536421001 AL SRR £ 3= Ky R & SUPPORT PLATE
1-1-3 062400806 | 8|+ ~zaxs SCREW, PAN M4X8
1-1-4 026040136 | 8le>H¥HxaH%a WASHER, PLAIN § 4
1-1-5 028040246 BINxFHz2-4 WASHER, SPRING 2-4
1-1-6 $36418000 2|7 I JL b 2X25%25 FELT, 2X25X25
1-2 $27910001 B SPACER
1-3 $32791000 [ 2|#> 4> % Uy F290 CLIP, 290
1-4 S36408000 | 4|79 Uy F20 CLIP, 220

-18-
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— Lttty beF T g B
/Presser foot mechanism (Name frame set---Option parts)

-~
s

F6 . # T Bf% (

/ StoffdrickerfuB (Sonderzubehdr) / Mécanisme de pied presseur (Pieces en option)

/ Mecanismo de la prensa tela (Piezas opcionales)

155-412-201
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F6 . IRIRR (R — LBty bt T3 5 2 SBER)
/ Presser foot mechanism (Name frame set---Option parts)
/ StoffdrickerfuB (Sonderzubehér) / Mécanisme de pied presseur (Pieces en option)
/Mecanismo de la prensa tela (Piezas opcionaies)

-20-

REF.NQO, CODE Q'TY BErXx1 NAME OF PARTS RM
“ R ER " COMMON PARTS “
1 536400001 12—LT772 NAME FRAME ASSY
1-1 536399001 Hx—naos3anr4 NAME FRAME PLATE
1-2 520012001 1[A~N—4 SPACER
1-3 509823101 1ZAZ1FTL—tro3 SLIDE PLATE ASSY
1-4 509830101 1|1 &35 SPRING, PLATE A
1-5 509827001 1{AH T R~—4 PRESSER SPACER
1-6 509828101 17244 PRESSER PLATE
1-7 062671014 7|#~2357-50x10 SCREW, PAN SM3.57-40X10
1-8 028350243 TN FHFHER235 WASHER, SPRING 2-3.5
1-9 025350236 3|lESYHAFII3S WASHER, PLAIN M 3.5
“HA~G IS x 6,3 B ERE " “ Common parts for Hoop A~G & 3 x 6"
2-1-3 121764001 I EZAL SPRING '
2-1-4 121765001 Tw=31x9357 KNOB SCREW, SM3.57
2-1-5 021670203 H#v k222357 NUT, 2 SM3.57
2-1-6 021300205 2|2v 3+ h3 NUT, 2 M3
2-3 062300806 2[7F~33X8 SCREW, PAN M3X8
2-4 025030233 2{esuHiaFays WASHER, PLAINM 3
<HHT U 7EI12mm> <SEWING AREA "DIA :112mm” >
2 532945001 1724873 HOOPASSY, A ... ...... ... .... <Hoop A>
2-1 532296001 1ooamooay s EMBROIDERY HOOP ASSY, A
2-1-1 157044201 1Novaovba2a EMBROIDERY QUTSIDE HOOP, A
2-1-2 157047201 1NoF72a INSIDE HOOP, A
2-2 509815001 HHEY hFgd—(a) CASSETTE HOLDER, A
<#EB T U FEB0mm> < SEWING AREA "DIA :80mm” >
3 $32946001 1|7287 3 HOOPASSY,B ............... <Hoop B>
3-1 $32297001 IR vl d- T EMBROIDERY HOOP ASSY, B
3-1-1 157200201 t|¥2apvs 778 EMBROIDERY QUTSIDE HOOP, B
3-1-2 157199201 125748 INNER HOOP, B
3-2 509816001 &Y bR d—(B) CASSETTE HOLDER, B
<fEB T 1) PEI0Mm> < SEWING AREA "DIA :30mm" >
4 532947001 172coz HOOPASSY,C ... ........... <HoopC>
4-1 532298001 HWosanascers EMBROIDERY HOOP ASSY, C
4-1-1 157202201 livasubrasc EMBROIDERY OUTSIDE HQOQP, C
4-1-2 157201201 1|o574cC INSIDE HOOQP, C
4-2 509818001 LB A P B (v)) CASSETTE HOLDER, D
<HHT Y 730x66mm> <SEWING AREA “30 x 66mm" >
5 532948001 T[7vD7 3 HOOPASSY,D ............... <Hoop D>
5-1 $32293%001 Nean74ps 3 EMBROIDERY HOOP ASSY, D
5-1-1 157204201 1oz k92D EMBROIDERY QUTSIDE HOOP, D
5-1-2 157203201 s 4D INNER HOOP, D
4-2 509818001 MHEY RS- (D) CASSETTE HOLDER, D
<RI Y 766 x30mm> < SEWING AREA "66 x 30mm"” >
6 $32949001 1|7 %e” 2 HOOPASSY,E ............_.. <Hoop E>
6-1 532300001 12275771 EMBROIDERY HOOP ASSY, E
6-1-1 157344201 1o2agw b 72k EMBRO!IDERY QUTSIDE HOOQP, E
5-1-2 157203201 T|v#7%D INNER HOOP, D
6-2 509817001 1|HEY kRIS — (O CASSETTE HOLDER, C
<K T ) 78O x50mm> <SEWING AREA "80 x 50mm" >
7 $32223001 1|79F7 2 HOOPASSY,F ................. <Hoop F>
7-1 532299001 Heaunypy 2 EMBROIDERY HOOP ASSY, D
7-1-1 157204201 1e2agvw k79D EMBROIDERY QUTSIDE HOOP, D
5-1-2 157203201 127D INNER HOOP, D
7-2 $32224001 1jAeY bR ~D A F CASSETTE HOLDER, D SiDE
155-412-201



F6 T RER (% — Lty bt T3 3 o 8BR)

/Presser foot mechanism (Name frame set---Option parts)

/ StoffdriickerfuB (Sonderzubehdr) / Mécanisme de pied presseur (Pieces en option)

/Mecanismo de la prensa tela (Piezas opcionales)

155-412-201
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F6 . IIEFR (R —LBE Yy bd T 3 L 585)

/ Presser foot mechanism (Name frame set:--Option parts)
/ Stoffdrickerfu3 (Sonderzubehor) / Mécanisme de pied presseur (Pieces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

-22-

REF.NQO. CODE Q'TY B Ao NAME OF PARTS Y |
<HKESI T 1) 750 x80mm > < SEWING AREA “50 x 80mm™ >
8 $30580001 1249673 HOOPASSY, G ............... <Hoop G>
8-1 530581001 1Wovamurer 2 EMBROIDERY HOOQOP ASSY, G
8-1-1 $30582000 Novamsr296 QUTSIDE HOOP, G
8-1-2 530583000 157496 INSIDE HOOP, G
4-2 509818001 TAEY FERELYE (D) CASSETTE HOLDER, D
<HEHIT I) 743 x118.5mm> < SEWING AREA “43 x 118.5mm" >
9 157340101 1| HxTT793X6%9 % HOOPASSY,3X6 ........... <Hoop 3X6>
9-1 157343100 13274236 HOOP, 3X6
9-1-1 157341100 11T 8T773X6 QUTSIDE HOQP, 3X6
9-1-2 157342100 1 ET 2 FT773X6 INSIDE HOOP, 3X6
9-2 S13088001 172k A —(H L) HOQP HOLDER, OVAL
<HEH T U 7128 x162mm > < SEWING AREA "128 x 162mm"” >
10 S31172101 112297 7HAY £ EMBROIDERY HOOP ASSY, HA <HoopHA>
10-1 X56371201 1Mfviams b72A EMBROIDERY QUTSIDE HOOP, A
10-2 X56372101 1NooasoF7o7A EMBROIDERY INNER HOOP, A
10-3 X56373101 (i VAN 22 SCREW
10-4 X57078001 1| H 233 WASHER, 3.3
10-5 531173001 1Bty FHRALE—(HA) CASSETTE HIOLDER, HA
10-6 062300806 2|+~a3x8 SCREW, PAN M3X8
10-7 028030243 2|2 H %23 WASHER, SPRING 2-3
10-8 021300106 3|1a+v k3 NUT, 1 M3
<HET 1) 760 x86mm> < SEWING AREA "60 x 86mm"” >
13 509848001 H\edxvy ra257F MAGNET CLAMP, 70X80
13-1 157275001 L e B 7 & CLAMP LOWER PLATE
13-2 157276001 NozoFoo1x CLAMP |JPPER PLATE
13-3 152632001 I EE LAV ESES HINGE ASSY, R
13-4 152633001 H EE R IAVE AL X 1! HINGE ASSY, L
13-5 509815001 1Aty hdRLg—(a) CASSETTE HOLDER, A
13-6 062300806 21 F~NX23X8 SCREW, PAN M3X8
13-7 025030233 2iesH¥HIFI I3 WASHER, PLAIN M 3
13-8 021300103 2{F¥ r123 NUT, 1 M3
<45 T 1) 7120 x135mm> < SEWING AREA "120 x 135mm” >
13 532220001 HWrYE/ D975 HOOP ASSY FOR THICK MATERIALS
13-1 532306001 WFPYESTO272 HOOP L ASSY FOR THICK MATERIALS
13-2 $32305001 1WFPYRS D277 3 HOOP U ASSY FOR THICK MATERIALS
13-3 $34342001 1|Faom-733% HINGE ASSY, R
13-4 534343001 11F3amR 224 HINGE ASSY, L
13-5 533468001 T|HEY bELSE— (T CASSETTE HOLDER FOR THICK MATERIALS
13-6 062300806 2|F~33x8 SCREW, PAN M3X8
13-7 025030233 2lez¥HRFI Y3 WASHER, PLAIN M 3
13-8 021300103 2(FV b33 NUT, 1 M3
< IRER 5 > <SUPPLY PARTS >
12 534852001 1Y 3+YF318 KNOB NUT,SM3.18
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G. 38T 4 RB81% / Presser foot lifter mechanism / Stoffhalterhebervorrichtung
/ Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo
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REF.NO. CODE |aTy o AA NAME OF PARTS RV
1 532662001 e T A PRESSER DRIVING LEVER ASSY
2 150491101 Tlen—-os LEVER SHAFT
3 012500536 | 1|7+ E&3sxs SET SCREW, SOCKET (FT) M5X5
4 532663001 1A4TH Ry PRESSER DIFFERENTIAL LINK
5 $32666001 e A oy NPV ARV s PRESSER DRIVING LEVER SHAFT
6 012060636 | 1|7+t 56xs SET SCREW, SOCKET (FT) M6X6
7 111865001 1|t>6 CAP, 6
8 $32674101 1|nos ROLLER, 8
9 $32667001 ERETT, PRESSER SHAFT
10 $32668001 rvzv9 2400 PRESSER SHAFT BUSH, U
11 $32669001 1xyzv2 2200 PRESSER SHAFT BUSH, D
12 $32665001 HAHT 7o % PRESSER SHAFT CLAMP
13 062401016 | 1|+ ~2ax10 SCREW, PAN M4X10
14 $32675001 x#zerenz RETRACTING SPRING
15 081006070 | 1|ou>ps O RING, P6
16 $32664101 o rmar PRESSER OPERATING BASE
17 $32672001 HAvz7oa PRESSER FOOT, A
19 0A5400806 | 1|+ ~+ % 34xeps SCREW, PAN (S/P WASHER) M4X8
20 $32676000 | 1|x#roveian PRESSER CUSHION
21 $32673001 1rozrerrrz PRESSER GUIDE PLATE
22 060501016 3{/81 2 FMEX10 SCREW, BIND M5X10
23 $32678001 HABTE L ELIA— PRESSER RETRACTING LEVER
24 §32677001 I EE G -PFAL s RETRACTING LEVER SHAFT
25 028060243 | 1|/<2+¥# 226 WASHER, SPRING 2-6
26 021060106 | 1|122%Y k6 NUT, 1 M6
27 532680101 1|2 1 EsoLLss—2 2 RETRACTING SOLENOID LEVER ASSY
28 018501436 | 1|7+ %A rs5x1a BOLT, SOCKET M5X14
29 $32683100 1A T2V L/TFK PRESSER RETRACTING SOLENOID
30 $32682001 1#yrTsoLruvsrrs PRESSER SOLENOID SET PLATE
31 060501016 231 2 FMsx10 SCREW, BIND M5X10
32 028050246 | 2|xx¥Hx2s WAGSHER, SPRING 2-5
33 025050236 2[ESYHExF Y5 WASHER, PLAINM 5
36 $33630009 | 1|vL /1 Kns— SOLENOID COVER
37 008400604 | 3|+ +5x24x6 SCREW, TRUSS M4X6
38 533631001 1x#zH1- PRESSER COVER
39 008400604 2|+ FS5Z234X6 SCREW, TRUSS M4X6
40 515259001 1a=rsveazany CORD BUSH
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H . BREN{EIE U B3R / Feed guide mechanism / Transportfihrung
/ Mécanisme du guide de I'entrainement / Mecanismo de la guia de alimentacién
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REF.NO. CODE Q'TY b AT NAME OF PARTS RV
1 $15225101 1|Xo kéq X-DRIVING BRACKET
2 018062036 3| FFFIL F6X20 BOLT, SOCKET MBX20
3 028060246 3|1z HR2-6 WASHER, SPRING 2-6
4 515268000 1E-t>¥T8 PINION GEAR, B
5 012500536 2|7+ E35x5 SET SCREW, SOCKET (FT) M5X5
6 $15232000 171 FEyra IDLE GEAR, A
7 012500536 2|7+ ES5X5 SET SCREW, SOCKET {FT) M5X5
8 $15233000 714 — K3 4X WIRE DRUM, X
9 012500536 2|7+ 55x%5 SET SCREW, SOCKET (FT) M5X5
10 515234000 TIXe kol X-DRIVING SHAFT
1" 076002800 2|27 ¥ 7 3600222 BALL BEARING, 6002ZZ
12 048320242 2| A PPFABCI2 RETAINING RING, C32
13 515267000 1EzZFF¥TA PINION GEAR, A
14 012300536 2|7 FEZ3X5 SET SCREW, SOCKET (FT) M3X5
15 515239000 1171 KL¥+vB IDLE GEAR, B
16 012500536 2|7+ S5x5 SET SCREW, SOCKET (FT) M5X5
17 $39488001 1[XU 2 b R FWCAP X-LIMITDOG, W
18 0A4300605 2|+ +~H Y 13x8DA SCREW, PAN (S/P WASHER) M3Xé6
20 $15240101 Hertd-S4 SENSOR SHAFT
21 $15235001 1Atz ECCENTRICITY BUSH
22 012400636 1|7+ ESaxs SET SCREW, SOCKET (FT) M4Xe
23 $15236001 1 AFwTF Y X-AXIS HOME POSITION DOG
24 012500536 2|7+ S55x5 SET SCREW, SOCKET (FT) M5X5
25 515237001 HUXTFYF T IHY b X-AXIS HOME POSITION BRACKET
26 0A5400806 2|+ F N4 %aX8DB SCREW, PAN (5/P WASHER) M4X8
28 0A4300605 2|+ + R 9 1 3X6DA SCREW, PAN (5/P WASHER) M3X6
30 $15241001 T1XVIY rTF3Hy b X-LIMIT BRACKET
31 0A5400806 2| +FAH 7 2 4X8DB SCREW, PAN (5/P WASHER) M4X8
33 0A4300605 21 +F+~NHF 7 33X6DA SCREW, PAN (S/P WASHER) M3X6
36 018501436 A7+ FI r5x14 BOLT, SOCKET M5X14
37 028050246 A iz Hx2-5 WASHER, SPRING 2-5
38 025050236 AlesFHZFays WASHER, PLAIN M 5
41 515229001 yo ka1 Y-DRIVING BRACKET
42 018062036 1|7+ F k6x20 BOLT, SOCKET M6X20
43 028060246 1Y Hx26 WASHER, SPRING 2-6
44 018063036 1|7+ R b6X30 BOLT, SOCKET M6X30
45 028060246 1|12 ¥ Hx2-6 WASHER, SPRING 2-6
46 515230001 1YE—& TS5V Y-MOTOR BRACKET
47 018061636 3|7 FI FEX16 BOLT, SOCKET MBX16
48 028060246 EIRES & F ¥ WASHER, SPRING 2-6
49 018501436 4|7+ HE N b 5X14 BOLT, SOCKET M5X14
50 028050246 QN2 FHR2-5 WASHER, SPRING 2-5
51 025050236 43¢ HxFamrs5 WASHER, PLAIN M 5
52 515268000 1Ezx¥7B PINION GEAR, B
53 012500536 2{7F+E55x%5 SET SCREW, SOCKET {FT) M5X5
54 $15242000 2|71 - K3 4Ly WIRE DRUM, Y
55 012500536 4|7+ £ S5x5 SET SCREW, SOCKET (FT) M5X5
56 531959001 Hyo g os Y-DRIVING SHAFT
57 S06740001 1|R7 UL 4 ASPP202 BALL BEARING, ASPP202
58 018081636 2| P+ F N bBX16 BOLT, SOCKET M8X16
59 028080246 2|1k HFHR28 WASHER, SPRING 2-8
61 076002800 1% =27 54600222 BALL BEARING, 600227
62 $31958001 TwFULTLahe¥ WASHER
65 $15232000 171 RFAEYA IDLE GEAR, A
66 012500536 2|7+ 35%5 SET SCREW, SOCKET (FT) M5X5
155-412-243
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REF.NO. CODE Q'TY EXf NAME OF PARTS RIVE
1 536432001 1|R% 2 FFRL STAND, FL
2 018062036 2|7+ # I rex20 BOLT, SOCKET M6X20
3 028060246 PARRES & F N WASHER, SPRING 2-6
4 536431001 1|2 %> FFR STAND, FR
5 018062036 2|7+ HE I rex20 BOLT, SOCKET M6X20
6 028060246 2| xH¥HF2-6 WASHER, SPRING 2-6
7 $21085000 2|74 F -V WIRE PULLEY
11 521033009 1|2 %> KRR STAND, RR
12 018062036 2|7 FaEN F6X20 BOLT, SOCKET M6X20
13 028060246 2132 H %26 WASHER, SPRING 2-6
14 048320242 T|F AT ”HFIHCa2 RETAINING RING, €32
15 521085000 1N71v7=V WIRE PULLEY
19 521034001 11252 > FRL STAND, RL
20 018062036 2|7+ HIL kEX20 BOLT, SOCKET M&X20
21 028060246 211829 H %26 WASHER, SPRING 2-6
22 $21085000 1Z71v7—1 WIRE PULLEY
25 536425001 4 1A by ri— STOPPER
26 018401036 8|7+ AN Rax10 BOLT, SOCKET M4Xx10
28 017501606 41K b5X16 BOLT, M5X16
29 021500103 41+ p13as NUT, 1 M5
30 536426001 T4 7Fo45Y 1 SENSOR BRACKET
38 060400616 21751 > FMaxs SCREW, BIND M4X6
40 $36427001 1|77 HOOK, LX
41 $36428001 1owoLy HOQK, LY
42 536429001 1|74 Rx HQOK, RX
43 536430001 1|7 2Ry HOOK, RY
44 018501436 8|7+HILk5x1a BOLT, SOCKET M5X14
45 028050246 BN 2HHF25 WASHER, SPRING 2-5
46 025050236 BlES>H¥HAFLYS WASHER, PLAINM 5
47 536491001 4|7+ KL h5X25 BOLT, SOCKET M5X25
48 018400836 417K b 4X8 BOLT, SOCKET M4X8
50 028040246 A8 xHH x2-4 WASHER, SPRING 2-4
51 515248000 1[X7 1 — X-WIRE
52 $15247000 2|¥Y7 1 ¥ =R Y-WIRE, R
53 018400836 2|7 HHEI raxs BOLT, SOCKET M4X8
54 028040246 2|82 HH 224 WASHER, SPRING 2-4
55 $15257000 2{U=FPHLKY LINEAR GUIDE, Y
56 018401636 | 14|77+ % baxi6 BOLT, SOCKET M4X16
58 521037009 PANE SRR Y-CARRIAGE
59 018401236 8|7+ K kax2 BOLT, SOCKET M4X12
60 025040136 8lESHHR2LTI Y WASHER, PLAIN S 4
61 028040246 B|NNxHFHR24 WASHER, SPRING 2-4
62 $21085000 | 12|71+ 7-U WIRE PULLEY
66 $36423001 1iyFeF Y Y-AXIS HOME POSITION DOG
67 062400616 2|+~ TOM4XE SCREW, PAN M4X6
70 $15231000 2| 7=U=FL—} PULLEY PLATE
71 018501636 4| 7 FF I F5X16 BOLT, SOCKET M5X16
72 028050246 4|83 FH %25 WASHER, SPRING 2-5
73 025050236 QeSHFHEFIys WASHER, PLAIN M 5
74 $21038101 1|51 EoH~k GUIDE SUPPORT
75 018501036 6|7 FFN b5X10 BOLT, SOCKET M5X10
76 515256000 1|U=FH1 EX LINEAR GUIDE, X
77 18300836 9|7 +E N F3X8 BOLT, SOCKET M3X8
78 515251001 1Ixz v Uws X-CARRIAGE
79 018300836 8|7 F+HEI IX8 BOLT, SOCKET M3X8
80 028030246 Bl RHHF23 WASHER, SPRING 2-3
81 521085000 21719 7—) WIRE PULLEY
85 515252001 2|7L—Lavrass FRAME PLATE ASSY
86 S$17052001 4| + %5 % U5x6 SCREW, FLAT M5X6
87 0A4300605 2| + NG 2 3X6DA SCREW, PAN (5/P WASHER) M3X6
88 062501016 Z|#~asxi10 SCREW, PAN M5X10
39 028050246 22 ¥ H 25 WASHER, SPRING 2-5
90 025050236 2lEZ¥HRFIYs WASHER, PLAINM 5 _
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K . #8078 E8R / Lubrication / Schmierung / Lubrification / Lubricacion

REF.NO. CODE Q'TY [ NAME OF PARTS RM
1 152948001 2|F T Y b2 R OIL WINDOW
2 $32555001 HEkahawyra OILSUPPORT, A
3 060501016 2|/ > FMsX10 SCREW, BIND M5X10
4 152969001 Ha-F¥9ThHZ CORD SUPPORT
5 062300616 1{3+~aM3X6 SCREW, PAN M3X6
6 $32552000 1[% 2 £ E6X6(750) WICK 6X6 (L = 750)
7 $32553000 1| EZILF 21— 7(300) OIL TUBE (L = 300)
8 $32554000 1\ E7F29217I0b GEAROIL FELT
9 $32556001 12724418 OILSUPPORT, B
10 060501016 20731 > FM5X10 SCREW, BIND M5X10
11 117150001 1o—K44ITH3 CORD SUPPORT
12 062300616 1{+~am3xe SCREW, PAN M3X6
13 $32557000 1{% 3 & £4X4(330) WICK 4X4 (L =330)
14 $32558000 HEZF 21— F(85) OILTUBE(L=85)
15 $32559000 T[#x2927T)LbA OQIL FELT, A
17 $32561001 1#Fxy249¥ICcy 3 OIL SUPPORT ASSY, C
18 532564000 1e>7 2 EG00 WICK (L = 500)
19 $32565000 1|z F 2~ F(230) OILTUBE (L=230)
20 152969001 1Ma—-rd8xTHz CORD SUPPORT
21 062300616 2| F N aM3X6 SCREW, PAN M3X6
22 536482000 1l73E% WICK (L=150)
25 $32557000 2|7 3 EE4X4(330) WICK 4X4 (L=330)
26 $32570000 1|7 3 Exaxa(120) WICK 4X4(L= 120)
27 $32571000 HEEL Ak Sy OILFELT, B
29 $36494001 1| 1B/ —AA OIL COVER, AA
30 $32603000 A5 DTIL L FELT, L
31 532604000 1€ =—F2— 7500 OQIL TUBE (L = 400)
32 $32605000 1|4 £ & £ 4x4(520) WICK 4X4 (L=520)
33 532606001 1&+vHsi— GEAR COVER
34 532554000 1729270t GEAR OIL FELT
35 540899000 I AR =4 = 2/ 2 OIL WICK ASSY
35-1 $21677000 1feE=—F2-7 OIL TUBE
35-2 536481000 1|4 3 &% 4X4(680) WICK, 4X4 (L = 680)
37 117150001 20— FHHyITHZR CORD SUPPORT
38 062300616 2|+ ~ama3xs SCREW, PAN MI3X6
39 062400816 2|+ ~oaxs SCREW, PAN M4X8
40 536477001 e EPI7AN OILPAN
41 $25382001 HEEPTES OIL FEEDING PIPE
43 107155001 117zt FELT
44 $34012000 1|7 3 £E4%X4(240) WICK 4X4 (L = 240)
45 060501016 1784 > FM5X10 SCREW, BIND M5X10
46 117150001 R B s CORD SUPPORT
47 062300616 1|+ ~am3xe SCREW, PAN M3X6
60 152883000 1|7z r8X155 FELT, 8X15.5
75 $34325001 EE @ FAR:! OILCOVER, B
76 $29700000 I N=RFoF LTI OVER LOOPER GUIDE FELT
77 117006001 1|23k %E WICK {L = 60)
78 507876001 NFL-—FRA R WI— TUBE CLIP
79 536479000 217 T k2895 FELT, 28X15
80 $36480000 2|7 TLk23X4 FELT, 23X4
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L. %%E % /Bobbin winder mechanism/Spuler/ Mécanisme du bobineur
/ Mecanismo del devanadorde la canilla
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L. %%R8{% / Bobbin winder mechanism/Spuler / Mécanisme du bobineur
/ Mecanismo del devanadorde lacanilla

REF.NO. CODE Q'Y Boaof NAME OF PARTS RM

<BAS-412AH > <FOR "BAS-412A" >

1 536499101 1|t bwxvwr7 IB BOBBIN WINDER SET, B
<BAS-a16AH+ 7L 7 B G > < QOPTION PARTS FOR "BAS-416A" >

1 $32618101 11 r=wH¥vros BOBBIN WINDER NNIT ASSY

1-2 $33101000 HEE L Tt AT 3 & ) BOBBIN WINDER HARNESS ASSY

2 533158000 HER IS L 2 R DRIVING SWITCH ASSY, 2

1-1 $31973109 T4 r=3unFrss BOBBIN WINDER ASSY

1-1-1 008300604 4|+ +5 A 3X6 SCREW, TRUSS M3X6

1-1-2 $35032101 213 A% T26X55 SCREW, M2.6X5.5

1-1-3 028260242 2118 FH %26 WASHER, SPRING 2-2.6

1-1-4 $39901001 11 bwxTs BOBBIN WINDER SHAFT

1-1-5 014300332 2|7+ 7 # 13x3 SET SCREW, SOCKET (CP) M3X3

1-1-6 154024001 I RE P 7 s o BOBBIN PRESSER

1-1-7 154092001 IR R AV - R BOBBIN WINDER CLAW

1-1-8 014680422 2IPF b A RTAITIRSI SET SCREW, SOCKET (CP) SM4.37

1-1-9 152361001 11 bvxLn— BOBBIN WINDER LEVER

1-1-10 152362001 I EE L - 37 BOBBIN WINDER SHOULDER SCREW

1-1-11 111942001 11 518% SPRING, PLATE

1-1-12 111943001 R AL S/ WASHER

1-1-13 060660512 T]23 > F318-40X5 SCREW, BIND SM3.18-40X5

1-1-14 152363001 12T unzaA TWIST SPRING, A

1-1-15 047301042 1MaFye e PIN, SPRING ROLL AW3

1-1-16 152364001 2|h3>— COLLAR

1-1-17 146197001 M1 rYyhzEos THREAD CLAMP ASSY

1-1-17-1 146198001 1MoL bYhIAR THREAD CLAMP KNIFE

1-1-17-2 146199001 R E EL THREAD CLAMP DISC

1-1-17-3 146200001 1| b % 7csa RETAINING RING, CS4

1-1-17-4 144505000 IR Ak AT SPRING

1-1-17-5 118764002 14 %837 SHOULDER SCREW, SM4.37

1-1-18 539847001 HrbrvxE—5223 BOBRBIN WINDER MOTOR ASSY

1-1-18-1 539908000 Hr bvFE—2 BOBBIN WINDER MOTOR

1-1-18-2 152507000 =702V FD MICRO SWITCH, D

1-1-18-3 152508000 HewrosOF775I—2 MICRO ACTUATOR

1-1-18-4 152509000 HFrOrax7 e NYLON CONNECTOR, E

1-1-18-5 552851001 2|Er g2 —2Fil#1858 TERMINALPIN, #1854

1-1-19 152645001 1|XE AT 2 BOBBIN HOLD PLATE

1-1-20 062300616 1|+~ =amM3x6 SCREW, PAN M3X6

1-1-21 025030236 MesgHxFarmd3 WASHER, PLAINM 3

1-1-22 158597001 Hr e X pyss— BOBBIN WINDER STOPPER

1-1-23 $21103000 14 bvEN~-RXZC BOBBIN WINDER HARNESS, C

1-1-24 $16669000 17074 %05A PROTECTQR, 0.5A

1-2 $31960009 IR FAT BOBBIN WINDER COVER

1-3 052300606 [F~asixe53x6 SCREW, PAN (5/P WASHER) M3X6

1-4 $32617001 T r=FunFr4 BOBBIN WINDER DEVICE PLATE

1-5 018400836 2| FFHI b 4xs BOLT, SOCKET M4X8

1-6 028040246 2\ xHFH %24 WASHER, SPRING 2-4

1-7 062501016 2|+ ~asxio SCREW, PAN M5X10

1-8 145571101 IEREE P B BOBBIN WINDER GUIDE BRACKET ASSY

1-9 145446001 211 FFIATLHS TENSION DISC

1-10 100401001 HERF L RZAT TENSION SPRING

1-11 100136001 L= Ry 70 ST TENSION NUT

1-12 $34347001 HEREE ¥ BOBBIN WINDER GUIDE PLATE

1-13 052400806 1|[F~a/ixES54%8 SCREW, PAN (5/P WASHER) M4X8

1-14 062501016 2|+ ~asx10 SCREW, PAN M5X10

1-15 150179002 12F-n498 SPOOL SHAFT, B

1-16 028050246 1754 H %25 WASHER, SPRING 2-5

1-17 021500103 1|+v r1oas NUT, 1 M5

1-18 $15269050 1M2F==wy rA SPOOL MAT (A)

1-19 025060236 1|leSH¥H25F196 WASHER, PLAINM 6
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M. Y] YU B8R / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE  |qQTy B oA NAME OF PARTS RM
1 $32451001 IEESVETA THREAD TRIMMER CAM
2 $23651001 3|7+ ESexeky & SET SCREW, SOCKET (FT) M6X6
3 $32452001 1YL/t R YUY a2 SOLENOID SET PLATE
4 060501016 |  2|/51> Emsxio SCREW, BIND M5X10
5 $32453000 | 1|4 rHUYL/CE THREAD TRIMMER SOLENOID
6 021400106 | 2|#v r15 24 NUT, 1 M4
7 028040246 | 2|1z ¥#H224 WAGSHER, SPRING 2-4
8 $32454001 MHovrsrrLn—zs SOLENOID LEVER ASSY
9 062351016 |  1|+~a335x10 SCREW, PAN M3.5X10
10 $32456001 1o Ky LR—For154s DRIVING LEVER GUIDE SHAFT
11 012060636 | 2|7+t S6xe SET SCREW, SOCKET (FT) M6X6
12 $32486001 H1xxxss POSITIONING SHAFT
13 012060636 | 1|7+ 5e6xe SET SCREW, SOCKET (FT) M6X6
14 $32457001 N rxUaRrsL—y 2 THREAD TRIMMER DR!VING LEVER ASSY
15 $32461001 L K~ Sy NPV ACE S S A 3 SPRING
16 $32462001 2evyxrasavs SHOULDER SCREW, B
17 $32463001 e r2UBY FVy 3 THREAD TRIMMER ROD ASSY, V
18 021060106 | 2122+ b6 NUT, 1 M6
19 $32467001 11 rxuLss— THREAD TRIMMER LEVER
20 $32468001 1A rFULK=T4 THREAD TRIMMER LEVER SHAFT
21 110367001 2|7 x% WASHER, PLAIN SPECIAL 8
22 048060342 1|+ x7E6 RETAINING RING, E6
23 012060636 | 1|7+t 36xe SET SCREW, SOCKET (FT) M6X6
24 $32462001 1avys742 298 SHOULDER SCREW, B
25 021060106 1122+ b NUT, 1 M6
26 $32469001 1{f r2UDOY KHZ 3 THREAD TRIMMER ROD ASSY, H
27 018400836 | 2|7+ raxs BOLT, SOCKET M4X8
28 $32471001 HersULenLss THREAD TRIMMER CONNECTING ROD ASSY
29 $32474001 14 Fon MOVABLE KNIFE
30 $32475001 IPZESZ SCREW, M4
31 $32476001 14 Eonns— MOVABLE KNIFE COLLAR
32 $32477001 1371 FIXED KNIFE
33 $20355001 1> xxv3xss SCREW, M3X8.5
34 $36135001 11 hESr4a THREAD HOLDING PLATE
36 $32480001 1o 22 93x25 SCREW, M3X2.5
37 532481001 1lnyrs NEEDLE PLATE
38 $34807001 1 U7Pr1 505 NEEDLE HOLE PLATE (T = 0.5)
39 100360003 | 2[435 xv238 SCREW, FLAT SM2.38
40 $25310001 2[435z va SCREW, FLAT M4
41 $32484001 195 H% b2 INNER ROTARY HOOK STOPPER
42 018300636 | 2|7+ #. h3xs BOLT, SOCKET M3X6 :
43 532485001 1Hnuresaq NEEDLE PLATE BRACKET
44 047200542 HRFULvEsaw2 PIN, SPRING ROLL AW2
45 062400816 | 4|+~24xs SCREW, PAN M4X8
46 $32487000 1AavH, - ROTARY HOOK COVER
47 $32488001 Hhrn—F4zix SPRING, COMPRESSION
48 018400836 | 1|7+ %L paxs BOLT, SOCKET M4X8
49 $32489001 1 @rn—yuz COVER SUPPORT
50 021400106 | 1|#v r1> 24 NUT, 1 M4
51 018400836 1|7+ # b axs BOLT, SOCKET M4X8
52 026040236 | 1|eSH¥Hxz:H%4 WASHER, PLAIN 4
53 $32490000 HEYH—vL /R PICKER SOLENOID
54 021300103 |  2|+v k1323 NUT, 1 M3
55 028030245 | 2|Rz2¥Hzx23 WASHER, SPRING 2-3
56 $32491001 ek srrra PICKER SOLENOID PLATE
57 062401016 |  2|+~=4x10 SCREW, PAN M4X10
58 $32492001 1L s1E7-4 SOLENOID ARM
59 018400836 | 1|7+# raxs BOLT, SOCKET M4X8
60 $32493001 1lP-sEs ARM PIN

155-412-403
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M . %¥) 1 B8{% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

155-412-403
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M. 3R]V BIR / Thread trimmer mechanism / Fa
/Mécanisme de coupe-fil / Mecanismo de [a

denabsch neidevorrichtung
cortadura de hiros

-36-

REF.NO. CODE o'y £ xq NAME OF PARTS R
61 018300536 | 1|7+ % b 3xs BOLT, SOCKET M3X5
62 $32494001 | 1[Lisves CONNECTING WIRE
63 062300416 | 2|+ ~=m3xa SCREW, PAN M3X4
64 $32495001 |  1|evh- PICKER
65 $32496001 | 1|ewh—~—z PICKER BASE
66 048020342 |  2{h x7E2 RETAINING RING, E2
67 $32497001 | 1|svoa3s CUSHION
68 $32498001 | 1(sviases CUSHION PIN
69 $32614001 | 1|ekT 54w + PICKER BRACKET
70 060400816 | 2|/ > 1axs SCREW, BIND M4X8
71 $32499001 | 1|evn—2 pyos PICKER STOPPER
72 062300416 | 2|+ ~=m3xa SCREW, PAN M3X4
73 025080132 | 1{e5# #2398 WASHER, PLAIN S 8
74 081007070 | 1|0y #py ORING, P7
75 026030136 | 1|eS# #2543 WASHER, PLAIN $ 3
76 028040246 | 1|/x24 #5224 WASHER, SPRING 2-4
- AT B " OPTION PARTS ”
38 $32482001 | 1[nup+rs0 NEEDLE HOLE PLATE (T = 0)
38 $32611001 | 1{AUF+1 42 NEEDLE HOLE PLATE (T = 2)
38 $32612001 [ 1|Any7+ 144 NEEDLE HOLE PLATE (T = 4)
38 $32613001 |  1|nU7+146 NEEDLE HOLE PLATE (T = 6)
155-412-403




N . %34 B8{% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil
/ Mecanismo del limpiador de hilo

37 36

| .
“ O R

155-412-405
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N . %341 B8R / Thread wiper mechanism / Fadenwnschvorrfchtung / Mécanisme de tire-fil

/ Mecanismo del limpiador de hilo

REF.NO. CODE |[qTy Erxq NAME OF PARTS RIVE
1 $32361101 T b/ A RER=—2 THREAD GUARD SOLENOID BASE
2 060501016 3V > FM5EX10 SCREW, BIND M5X10
3 028050246 2[R xHHR25 WASHER, SPRING 2-5
4 025050236 2les¥HrFans WASHER, PLAIN M 5
5 $32362000 2{F7— 4Ly 3n ARM CUSHION
6 $32363001 212X YRy SET SCREW
8 $32365101 (IESNAFESAE SPRING
9 $32366001 HERF VPR THREAD GUARD SOLENOQID PLATE
10 0A4300605 2|+ FNY7 23X60DA SCREW, PAN (5/P WASHER) M3X6
11 $32367000 IR A RACT AV ol WIPER SOLENQID
13 532368001 P PR SOLENOID ARM
14 012300536 2|7+ ES3x5 SET SCREW, SOCKET (FT) M3X5
15 $32386001 MNwbrsr PR H~1% SOLENQID SENSOR PLATE
16 532369001 1| E2Hz 12 PLATE
17 525283001 [RE I ) SHOULDER SCREW, M4
19 $32371101 1Hr FxzL GUIDE BUSH
20 $35711001 11 FFARAR—-Hp POSITIONING SPACER, B
21 $32373100 TNrFF2ah5— POSITIONING COLLAR
22 $32374101 R ERY LA E ] UPPER THREAD GUARD HOQOK ASSY
22-1 532387101 NWSZA vhr Y14 UPPER THREAD GUARD HOOK PLATE
22-2 532388100 W21 barows UPPER THREAD GUARD HOOK
22-3 $32480001 2| A293X25 SCREW, M3X2.5
23 $35710101 1423293 SHOULDER SCREW, M3
25 $32375101 oA rAYIN—27 3 THREAD PRESSER BASE ASSY
25-1 532376101 1|1 I ~N—2 THREAD PRESSER BASE
25-2 §32377000 M\ e¥vosr—oF MAGIC TAPE
28 062400616 4|+~ 3 Mmaxs SCREW, PAN M4X6
29 028040246 AN xHH 224 WASHER, SPRING 2-4
30 $32380101 1A AT 2853 THREAD PRESSER COVER ASSY
30-1 $32381101 11+ % THREAD PRESSER COVER
30-2 $32377000 tfeovosr—7 MAGIC TAPE
31 062300616 11+ A 21M3X6 SCREW, PAN M3X6
32 $39418001 W2t H-—H—-Fo = FINGER GUARD ASSY
32-1 536924001 NIz de—4 MARK, INJURY
33 $32378001 2|123HS DISK
34 $32379001 2 AR % SPRING
35 $32363001 2IZZ P Uy SET SCREW
36 $32383001 271 H—H=—F2 SPRING
37 532363001 PP & o AR, - SET SCREW
138 532384101 1wt —a1% SENSOR PLATE
39 $36220001 IR . AR, 3 CIRCUIT BOARD ASSY, SENSOR
40 062400816 2|F~aaxs SCREW, PAN M4X8
41 028040246 2|2 Hx2-4 WASHER, SPRING 2-4
42 026040236 2 lEZH xR H4a WASHER, PLAIN 4
43 044300605 2|+ F AN 33K6DA SCREW, PAN (5/P WASHER) M3X6
44 $32385101 ey —hri— SENSOR COVER
45 0A4300605 2|+ F~NHF 4 2 3X6DA SCREW, PAN {S/P WASHER) M3X6
46 534452000 171 —FH4T 15 WIPER HOLDER PLATE
47 028030243 TR Hx2-3 WASHER, SPRING 2-3
48 028030243 2 x¥HR23 WASHER, SPRING 2-3
49 025030233 2|E3H¥HRFary3 WASHER, PLAIN M 3
50 $36714001 1P ZArYHIAN—Y SPACER
51 062301006 1[+~33x10 SCREW, PAN M3X10
52 021300106 212+ k3 NUT, 1 M3
155-412-405



P . T#ARS{% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur
/ Mecanismo del eje inferior

155-412-305
Q. k%8 F%& / Upper threading mechanism / Obererfadens
/ Mécanisme de I'enfilage supérieur /Mecanismo del enhebrado superior

155-412-412
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P. TSGR / Lower shaft mechanism/ Untere Welle / Mécanisme de I'arbre inférieur
/Mecanismo del eje inferior

REF.NO. CODE  |q7 B X NAME OF PARTS RM]
1 $32544001 1[~angrus z BEVEL GEAR ASSY, U
2 $32547001 1[x~ngvpy s BEVEL GEAR ASSY, D
3 $32538101 HEE L VERTICAL SHAFT
4 142708000 | 1|25 Y7450y VERTICAL SHAFT BUSH, U
5 012060636 1|7+ ¥k Z6Xs SET SCREW, SOCKET (FT) M6X6
6 142709000 | t|a27 Yo 22D VERTICAL SHAFT BUSH, D
7 012060636 | 1|7+ EJ6xe SET SCREW, SOCKET (FT) M6X6
8 $32539001 UPEPZ LOWER SHAFT
9 $32540000 | 1|vavoxzuL LOWER SHAFT BUSH, L
10 012060636 | 1|7+ ES6xs SET SCREW, SOCKET (FT) M6X6
11 104520000 | 1|32 U4 x %R LOWER SHAFT BUSH, R
12 012060636 | 1|7+ EF6x6 SET SCREW, SOCKET (FT) M6X6
13 $32550001 ey rhs—sz SET SCREW COLLAR ASSY
15 $32542001 B BOBBIN, L
16 535584001 1|k r—2732 BOBBIN CASE ASSY
16-1 $35583001 oo 7 ok vz BOBBIN TENSION SPRING
16-2 181936001 1EELr=2F39 552 TENSION SPRING
16-3 181937001 Hrawoasaneyay ADJUST SCREW
16-4 181938001 1xavenzrxay SET SCREW
17 $35595901 HEEIMET ROTARY HOOK BOX ASSY, L
155-412-305
Q. L%l I Bk / Upper threading mechanism / Obererfadens
/ Mécanisme de I'enfilage supérieur /Mecanismo del enhebrado superior
REF.NO. CODE |qTv B Ao NAME OF PARTS RMY|
1 $32508009 | 1|rbaFarL COTTON STAND, L
2 $32509009 | 1{1 r%F45 s COTTON STAND, §
3 060501016 |  4|/t1> kmsx10 SCREW, BIND M5X10
4 150179002 A F—T B SPOOL SHAFT, B
5 028050246 | 9|/ tx¥# 225 WASHER, SPRING 2-5
6 021500103 | 9|*v ri2as NUT, 1 M5
8 $32510001 1 r7erarsogs THREAD GUIDE BAR
11 $15273001 e rrerrsarst THREAD GUIDE JOINT
12 060501016 | 1|/t > KMSX10 SCREW, BIND M5X10
14 $15286101 g r7oFra THREAD GUIDE, A
15 515287101 1|1 r7>r18 THREAD GUIDE, B
16 062400816 | 2|+ ~24xs SCREW, PAN M4X8
17 $34450001 HPLF1L Y14 GUIDE PLATE
18 062300616 | 1]|+~=aM3x6 SCREW, PAN M3X6
19 $25391000 | 1|e=-w5a-7 OIL TUBE (L = 180)
49 $15269050 | 9{RF~=TV ba SPOOL MAT, A
155-412-412
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R. REF-FE{&R / Thread tension / Faderspannung / Tension du fil / Tension del hilo

21-9

218
CEEEEQ‘C»)QQ£E%€§§55}27
/’r_'_*‘/’ 21-4 ;[
21-5 2 25
J &({L 212 7}&7 N
)& o) %&@m 9
on o) 75

21-11

5/ i@;ﬁ

155-412-418
41-



R. R#AFRIE / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

-42-

REF.NO. CODE |aoTy B X o NAME OF PARTS RV
1 $40702009 | 1|Fasvtesdrn—2502 ADJUSTMENT BASE ASSY, S
2 $32394101 1A rAs~—2 THREAD GUIDE BASE
3 008400806 | 2|+ +5 2 74xs SCREW, TRUSS M4X8
4 $32395001 | 9|q r7odrrFanoHs THREAD GUIDE DISK
5 $34033001 | 9|7i3rvariiix SPRING
6 $32397001 91 h7rFraay SHOULDER SCREW
7 155510001 91 bFamsFyh TENSION NUT
8 $40709000 | 1|« rxrv—u—14 PULLEY BRACKET, THREAD BREAKAG E
9 $40707000 | S|«crxLv—1— PULLEY, THREAD BREAKAGE
10 $40708001 ] EE N AV Sy PULLEY SHAFT, THREAD BREAKAGE
1 048020346 { 9K X 7E2 RETAINING RING, E2
12 008400806 | 3|+ r >z o4xs SCREW, TRUSS M4X8
13 S40710000 | 1|F3emsgrsncsz PCB ASSY, ADJUSTMENT BASE
14 008400806 | 3|+ k3 z74xs SCREW, TRUSS M4X8
15 $40712001 1¥asrrrazrn UPPER THREAD GUIDE, U
16 008400806 | 2|+ r5zJ4xs SCREW, TRUSS M4X8
17 $40713001 Hoawrsrissn UPPER THREAD GUIDE, C
18 008400806 | 2|+ +5 2 4xs SCREW, TRUSS M4X8
21 $37295101 | 9|s rFIs oK ara s THREAD TENSION BRACKET ASSY
21-1 S40714001 | 9|crxamofmay THREAD TENSION BRACKET
21-2 $37296001 91 rFramoxs TENSION STUD
21-3 100402004 | 9|k xx 357 SET SCREW, SM3.57
21-4 $37297001 94k Fystx SPRING
21-5 $36300000 ! 9|lm-zu—-v> ROTARY DISC
21-6 144103009 | 9|1 rFams4stuT TENSION DISC PRESSER
21-7 $20680001 9lf hFamsias TENSION SPRING, S
21-8 $20681000 | 9|zaminzmIvsz WASHER
21-9 $20682103 | 9i1 hF3mLFv b TENSION NUT
21-10 $37298000 | 9|« rFam LK 14 TENSION STUD PLATE
21-11 $36299001 | 27|41 rFIHs¥S5 7Tk FELT
22 008400806 | 18|+ 5z 14xs SCREW, TRUSS M4X8
23 S40715000 | 1|1 rFamssmar 4 BASE PLATE, TENSION STUD PLATE
24 008400806 | 2|+ r 52 34xs SCREW, TRUSS M4X8
25 540716001 91k rUMNKTE BRACKET, TENSION SPRING
26 008400806 | 9]+ b5 74xs SCREW, TRUSS M4X8
33 $40740001 2|22 v raxes STUD, M4X25
34 $40717001 1#ravergrni- COVER, ADJUSTMENT BASE
35 008400806 | 6|+ >z 4axs SCREW, TRUSS M4X8
36 008400806 | 2|+ k52 4xs SCREW, TRUSS M4X8
37 540718001 tlrrzsnz THREAD GUIDE, U
38 008400806 | 2|+t 52 4xs SCREW, TRUSS M4X8
39 $17061000 | 1{F—zt>120 GROUND WIRE, 120
40 S41309000 { 1|rr&LerHin-22s3 SENSOR HARNESS ASSY, THREAD BREAKAGE
41 S40729000 | 1/1>FYHAn—2274 3 INDEX HARNESS ASSY, T
155-412-418



S. Ar hA— IRy 7 AEER/ Control box mechanism / Schaltkasten
/Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

T e e e i —— . ——— e —— e e

155-412-502
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5. 3> b0 Ky Y ZBEF / Control box mechanism / Schaltkasten
/Mécanisme du boitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE |[qTy B ig NAME OF PARTS rRMI
“BAS-112A " “BAS-412A "
<#it 120vittig A > <FOR EXPORT “120V AREA” >
1 $41305001 [ S — CONTROL BOX ASSY, A
<#iti220v,230v,240vitiE B > <FOR EXPORT “220V,230V,240V AREA" >
1 541305002 | ] —— CONTROL BOX ASSY, A
<t H > <FOREXPORT>
1-1 541306001 [ ES—— CONTROL BOX ASSY, A (A)
<EHX100VH > < FOR JAPAN ONLY >
1 541305003 Ner®¥3£92293a | oo
1-1 541306002 UREEEE 5 VY- N P
“BAS-416A " "BAS-416A "
<t 120vitig A > <FOR EXPORT “120V AREA" >
1 541305004 L[ [ —— CONTROL BOX ASSY, A
<t 220v,230v, 200Vl = <FOR EXPORT "220V,230V,240V AREA" >
1 541305005 Ll . CONTROL BOX ASSY, A
<#HH A > <FOREXPORT>
1-1 S41306003 L[ E——— CONTROL BOX ASSY, A (A)
<EM100VE > <FOR JAPAN ONLY >
1 541305006 NI FIFEYEI2IA |
1-1 541306004 LR-R - O - P
<Hid A > <FOR EXPORT>
1-1-14 $35593000 | 1| 3.5 FDD-IBM
1-1-43 538352001 s _____ LABEL, ELEC. SHOCK 4 LANG.
<EA100vE > <FOR JAPAN ONLY >
1-1-14 $35594000 R EIE e L S [ —— :
1-1-43 538353001 NFe¥25~07
2 34148001 [ G i L R (S
<120VRUF i A > <FOR MAX "120V AREA" >
1.2 $21504000 T —Hh—Fr0a BREAKER, F10A
1-4 536223000 "NFesa-Fus POWER SUPPLY CORD, US
<¥fiti 220v,230v,240vih g > < FOR EXPORT “220V,230V,240V AREA" >
1-2 521181000 | 1| BREAKER, F5A
1-4 $36222000 |  1{-—mreeee POWER SUPPLY CORD
1-1-1 536474109 Htesr¥3BoxXvar4 CONTROL BOX BOTTOM PLATE
1-1-2 $36201000 1| b5 2897vA TRANSFORMER, 697VA
1-1-3 018061236 3| 7+HEN Fex12 BOLT, SOCKET M6X12
1-1-4 028060246 CINRE S 5 F X VWASHER, SPRING 2-6
1-1-5 025060236 6lESHHrFase WASHER, PLAIN M 6
1-1-6 536202000 /12710 5MYW1205 NOISE FILTER MYW 1205
1-1-7 0A5300605 2| +F~NHYY 33X6D8 SCREW, PAN (S/P WASHER) M3X6
1-1-8 534565001 T|%/¢-843N019%4 = CIRCUIT BOARD ASSY, BA3NG19
1-1-9 536224000 1IDC7PrE—42%3 DCFAN MOTOR ASSY
1-1-10 UL0233001 2|+ F Nt L A3X0DA SCREW, PAN (S/P WASHER) M3X30
1-1-11 $34567001 1]%/8B43n0214 = CIRCUIT BOARD ASSY, B43N021
1-1-12- 529008001 MNE—2x143 CIRCUIT BOARD ASSY, MOTOR
1-1-13 502915100 IE A DARPL SN SUPPORT, CIRCUIT BOARD
1-1-15 $36472001 1[FOD R U Y414 FDD SET PLATE
1-1-16 518573000 4wy Fhs—Fya ONE-TOUCH COLLAR BUSH
1-1-17 533923001 4| +F+~+ L Z3X14DB SCREW, PAN (5/P WASHER) M3X14
1-1-18 008400604 4+ 5 2 234x6 SCREW, TRUSS M4X6
1-1-19 $36203000 1,3 Xn~%2Zp7 2 TRANSFORMER HARNESS ASSY, P

-44-

155-412-502



S. A2 bAO—JKw 7 XK/ Control box mechanism / Schaltkasten

/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

<EM100VE >

<FOR EXPORT “220V,230V,240V AREA” >

155-412-502



S. 3~ FRA—JARy 7 ZER/ Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contrale / Mecanismo de la caja de controles

-46-

CODE |oTy Erig NAME OF PARTS Y |
$36204000 | 1!r5>2Mn—22MT4 3 TRANSFORMER HARNESS ASSY, MT
1-1-21 $36205000 | 1|Frrrin—2zmez POWER SUPPLY HARNESS ASSY, M
22 $36206000 | 1|Fr#rin—zamre: POWER SUPPLY HARNESS ASSY, MT
23 $36207000 | 1({Fr#rn—-22FDY 3 POWER SUPPLY HARNESS ASSY, FD
-1-24 $36208000 | 1[3orF—44si0n—22 SEWING MACHINE CIRCUIT BOARD H ARNESS
-1.25 $36351000 17y E—n—z2 FLOPPY HARNESS
26 $36211100 | 1|xyTv7r-%293 XY AREA HARNESS ASSY
27 541274000 | 1{FIHod1n—224 31 TENSION BRACKET HARNESS ASSY, 1
28 $36213100 erzon_z2s3 TIMING HARNESS ASSY
29 $36215100 | 1|vis 1 kn—szsz SOLENOID HARNESS ASSY
30 $36216100 | 1|/INDEXE—%/1—22%53 INDEX MOTOR HARNESS
31 $36217100 e N T KEYBOARD HARNESS ASSY
32 $36218100 | 1|1 rvsn—zz43 BOBBIN WINDER HARNESS
33 $36219000 | 1|3v>F—%n—%z24z SEWING MACHINE MOTOR HARNESS A SSY
34 150349001 2|la-rs352710 CORD CLAMP, 10-L
35 150357001 fa-rko5o713 CORD CLAMP, 13-L
36 509142000 d|a-F2>720L CORD CLAMP, 20-L
37 $21057000 | 2[la-fr7voa CORD BUSH
38 533923001 1| ++~+ 4 X3X14DB SCREW, PAN (S/P WASHER) M3X14
-39 $36473109 1€ 1 ¥ 380XH /5~ CONTROL BOX COVER
-40 008400604 | 4]+ +5 2 34x6 SCREW, TRUSS M4X6
1 S37796000 | 1|7 -2+ > Maox GROUND WIRE, M-BOX
2 $37059001 1lpew—2 LABEL, PE
4 021060106 | 3|1o2+v 1g NUT, 1 M6
620599002 | 1{#r#rS5~ntam POWER SUPPLY LABEL
008400604 | 6|+ 15 % 24xs SCREW, TRUSS M4X6
018061636 | 4|7+ %4 rexie BOLT, SOCKET M6X16
025060236 | 4{eSHHzzars WASHER, PLAIN M 6
028060246 | 4|2 ¥Hx26 WASHER, SPRING 2-6
155-412-502



T1 . BEMARBIR (BAS-412A) / Power supply equipment mechanism (BAS-412A)
/ Stromversorgung (BAS-412A) / Mécanisme de I'equipment en alimentation électrique
(BAS-412A) / Mecanismo del equipo de alimentacién de corriente (BAS-412A)

155-412-515
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T1. BESBEHR (BAS-412A) / Power supply equipment mechanism (BAS-412A)
/ Stromversorgung (BAS-412A) / Mécanisme de I'equipment en alimentation électrique
(BAS-412A) / Mecanismo del equipo de alimentacién de corriente (BAS-412A)

REF.NO. CODE |QTy Ev o NAME OF PARTS RV
1 $21184201 Tartd —f—posz 411 KEY BOARD ASSY
1-1 $14193001 T|% =i~ RF&NL 53 KEYBOARD CIRCUIT BOARD ASSY
1-2 515428001 1 |PROMA10KEY PROM 410 KEY
1-3 $15429001 1[LCDEYZ—N2 3 LCD MODLULE ASSY
1-4 $13608001 1|75EGE o 3 7SEG CIRCUIT BOARD ASSY
1-5 $13607001 1|LAMPH /52 2 3 LAMP CIRCUIT BOARD ASSY
1-6 $15434009 1]a10% — 3 — ¢ 410 KEY SHEET
1-7 515433001 TEMZX A YF 732 EM-SWITCH ASSY
1-8 521065109 1atszn 411 PANEL
1-9 521066109 sz ~—-2x 411 PANEL BASE
1-10 S15345001 HEELE SUPPORT
1-11 $15346009 1| 7L—baA PLATE (A)
1-12 S06823000 11vv3s KNOB, S
1-13 008400604 | 2|+ r3z34xs SCREW, TRUSS M4X6
1-14 008400604 | 4[+r>=z14xs SCREW, TRUSS M4X6
1-15 0A4300605 | 8|++~%% 23x6DA SCREW, PAN (S/P WASHER) M3X6
1-16 062400616 2{#~ 3 Maxe SCREW, PAN M4X6
1-17 028040245 21z ¥ 224 WASHER, SPRING 2-4
1-18 0A4300605 |  4|++~%% 3 3X6DA SCREW, PAN (S/P WASHER) M3X6
1-19 537060001 1F—2=2—% LABEL, GROUNDING
<XEAH> <FOR “X-DATUM POINT" >
2 $36220001 1Hervxi 73 CIRCUIT BOARD ASSY, SENSOR
<YELSHE> <FOR "Y-DATUM POINT” >
3 $36220001 Ter4xne 4z CIRCUIT BOARD ASSY, SENSOR
<CXA— I — LS ~UR> <FOR "CX OVER TRAVEL" >
4 $36220001 N R:220 E FAOE I CIRCUIT BOARD ASSY, SENSOR
10 $16452000 1| R ¢4 5 nasoL SPIRAL, 450L
11 S00480000 1a-rhrgps CORD HOLDER, 5N
12 554482000 | 4|a- Kk H#12 CORD HOLDER, 12N
13 521083001 50+ ~3/82E54X10 SCREW, PAN (5/P WASHER) M4X10
15 S00480000 13- K g#s CORD HOLDER, 5N
16 $21083001 1]+ # X352 £ 54%10 SCREW, PAN (5/P WASHER) M4X10
17 504557000 1752 % 1 PLTIM BAND, PLTIM
19-1 S00480000 43— KR 45 CORD HOLDER, 5N
20 $21083001 4|+~ ESEX10 SCREW, PAN (5/P WASHER) M4X10
21 $11848000 1|la~ro3oF47 CORD CLAMP, 7N
22 150349001 3ja-Krko352710 CORD CLAMP, 10-L
23 $09141000 2[z-ro 3> 7160 CORD CLAMP, 16-L
25 149547000 3la-kA¥z CORD HOLDER, 4N
26 552907000 13- rhngs0 CORD HOLDER, 10N
27 552908000 12— Fhngdsia CORD HOLDER, 14N
28 521083001 5|++~avxE5x10 SCREW, PAN (5/P WASHER) M4X10
30 008400604 | 4]+ +5xa4xs SCREW, TRUSS M4X6
31 S08073100 1|7-z2a3-¢ GROUND WIRE
33 $04557000 1]7¢> 2 1 PLTIM BAND, PLTIM
7y ame - ” OPTION PARTS “
<METFHE> <FOR CAP FRAME DEVICE >
19-2 146202000 | 4|+<orovuwr NYLON CLIP

-48-
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T2 . BESER (BAS-416A) / Power supply equipment mechanism (BAS-416A)
/ Stromversorgung (BAS-416A) / Mécanisme de I'equipment en alimentation électrique
(BAS-416A) / Mecanismo del equipo de alimentacion de corriente (BAS-416A)

155-412-515

-49-.



T2 . TERMAEIR (BAS-416A) / Power supply equipment mechanism (BAS-416A)
/ Stromversorgung (BAS-416A) / Mécanisme de I'equipment en alimentation électrique
(BAS-416A) / Mecanismo del equipo de alimentacién de corriente (BAS-41 6A)

REF.NO. CODE = NAME QF PARTS RV

1 519024101 415% —FK - Ko 3 KEYBOARD ASSY, 415

1-1 S18789101 */V-BA39065% 3 CIRCUIT BOARD ASSY, B439065

1-1-1 519026001 KEYCPU-VER1 KEYCPU-VER1

1.2 519028000 LCDE Y2~ )L o3 LCD MODULE ASSY

1-3 $15433001 EMZ AT YF 47 5 EM-SWITCH ASSY

1-4 S19030001 S bEHE R YF SHEET KEY SWITCH

1-5 519031109 1831 PANEL

1-6 $19032009 JREIN— R PANEL BASE .

1-7 519033001 Y—bEF—HF-— SHEET KEY SUPPORT

1-8 519034009 Tl— k{A) PLATE, A

1-9 $19035000 HhZ—(n COLLAR, 1

1-10 519036000 A~ SPACER, L11

1-11 008400604 + b3 X axe SCREW, TRUSS M4X6

1-12 506823000 YT3s KNOB, $

1-13 052300805 FANINFES3x8 SCREW, PAN (S/P WASHER) M3X8

1-14 002021405 +FANT2X14 SCREW, PAN M2X 14

1-15 025020135 EZ¥HEILaY2 WASHER, PLAINS 2

1-16 052300605 FNIANRKESF3X6 SCREW, PAN (S/P WASHER) M3X6
<XESH> <FOR "X-DATUM POINT" >

2 $36220001 LIRS VIPP CIRCUIT BOARD ASSY, SENSOR
<YREH> <FOR "Y-DATUM POINT" >

3 536220001 LI R P, I CIRCUIT BOARD ASSY, SENSOR
<CXF —~ /= SN > <FOR “"CX OVER TRAVEL" >

4 536220001 EvEnL sz CIRCUIT BOARD ASSY, SENSOR

10 516452000 %1 ZILa50L SPIRAL, 4501

11 500480000 d— FERIL 4 #5 CORD HOLDER, 5N

12 554482000 d— RakJL4#12 CORD HOLDER, 12N

13 521083001 +FANT/4% k25410 SCREW, PAN (5/P WASHER) Mi4X 10

15 S00480000 3— KR4 #5 CORD HOLDER, 5N

16 521083001 +FANANZEF4x10 SCREW, PAN (S/P WASHER) M4X10

17 S04557000 I8 & o PLTIM BAND, PLTIM

19-1 S00480000 O—- KFR L4 #5 CORD HOLDER, SN

20 521083001 +FANTARE S0 SCREW, PAN (5/P WASHER) M4X10

21 $11848000 A~ KI5 T#7 CORD CLAMP, 7N

22 150349001 J-F23>710 CORD CLAMP, 10-L

23 509141000 O-K23 > 716l CORD CLAMP, 16-L.

25 149547000 aJ-F44zT CORD HOLDER, 4N

26 552907000 - KR F#10 CORD HOLDER, 10N

27 552908000 O~ FRIL A £14 CORD HOLDER, 14N

28 521083001 +FNOIER ESaX10 SCREW, PAN (S/P WASHER) M4X 10

30 008400604 + b 22 34X6 SCREW, TRUSS Max6

31 S08073100 F—Ra-F GROUND WIRE

33 504557000 IR B A PLTIM BAND, PLTIM
AT R * OPTION PARTS ”
<PEF#H > <FOR CAP FRAME ATTACHMENT >

19-2 146202000 FAOAL7)YF NYLON CLIP

-50-

155-412-515




U. ¢t B+ AR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

14
. J { 17
/ -
J/ ®
20 %(
12

155-412-501
V. 7 hEARBIR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés
/ Tableros de circuitos impresos

155-412-518

-51-



U. $THEHHH2RRI% / Synchronizer/ Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE QTY bl NAME OF PARTS R
8 520913000 IR = RV . P Ve ROTARY ENCODER, JK
9 515281001 NTra-5734v 1 ENCODER BRACKET
10 0A5300805 2+~ 23%8DB SCREW, PAN (S/P WASHER) M3X8
12 536436101 TNzea-gr0vrra ENCODER SET PLATE
13 UAOD130001 HEPE S SHOULDER SCREW
14 0A5400806 2| +F NI o 34x8DB SCREW, PAN (5/P WASH ER) M4X8
17 536435001 I AVE X -PEANTRY, PP NEEDLE POSITION SENSOR SET
18 536220001 et nsyz CIRCUIT BOARD ASSY, SENSOR
19 0A4300605 2|+ 3~ 33%6DA SCREW, PAN (5/P WASH ER} M3X6
20 0A5400806 2| +F~NY4 34x8D8 SCREW, PAN (S/P WASHER) M4X8
: 155-412-501
V. 7 > b EARBR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés
/ Tableros de circuitos impresos
REF.NO. CODE |qTY BEAq NAME OF PARTS R
<BAS-412A Fi > <FOR “"BAS-412A" >
1 $36225000 TIPROMA1IZMNTIZ & |l
1 536227000 L] B —— PROM ASSY, 412 MN1E
2 $36226000 1|PROMAIZMNZIZ 3 |
2 $36228000 ) [S—— PROM ASSY, 412 MIN2E
3 536229000 T]PROMATZMT S 2 PROM ASSY, 412MT
_ <BAS-416Af > <FOR "BAS-416A" >
i 536585000 1|PROMATEMNT % 3 PROM ASSY, 416 MIN1
2 $36586000 1|PROMATIEMNZ 7 3 PROM ASSY, 416 MIN2
3 $36229000 1|rPROMATZMT 2 PROM ASSY, 412MT
155-412-518°

.52




W . SEERERSLRI1% / Machine head parts/ Teile des maschinencberteils
/ Piéces supérieures de la machine/ Piezas de la cabeza de la maquina

155-412-601
X . £ — 2 B8i% / Motor mechanism / Motor / Mécanisme du moteur/Mecanismo del motor

155-412-650

53



w

. SREFEBSRRER / Machine head parts/ Teile des maschinenoberteils
/ Pieces supérieures de la machine / Piezas de Ia cabeza de la maquina

REF.NO. CODE [qTy Eraq NAME OF PARTS RM
1 S39414009 |  1{~ hH/A—A% 3 BELT COVER ASSY, A
2 008400604 | 4]+ r 5>z 7axe SCREW, TRUSS M4X6
3 $36438009 | 1|~ r#ii—g BELT COVER, B
4 008400604 | 4|+ + >z 74xs SCREW, TRUSS M4X6
5 $32446009 HNrrvv—2n STOP MARK
6 $32445009 HWr—uzsr— PULLEY SCALE
7 536439000 17— 11H PULLEY, 1H
8 012060636 | 2|7+ >exs SET SCREW, SOCKET (FT) M6X6
9 $32536001 Hnyrsrs ZERO BIGHT NEEDLE LOCATION DOG
10 025040236 | 2|eS¥HxF1rmg WASHER, PLAIN M 4
11 062401616 | 2|+ ~=4x1g SCREW, PAN M4X 16
155-412-601
X. & — ZBEFR / Motor mechanism / Motor /Mécanisme du moteur / Mecanismo del motor
REF.NO. CODE [q7Ty B X1 NAME OF PARTS |
1 $36230101 Hrinze—asz PULSE MOTOR ASSY
2 $36230102 | 1|{/suzxt—suz PULSE MOTOR ASSY
155-412-650

-54-



Y . By HER{% / Power table / Motorgesteli / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la méaquina

155-412-652
-55-



Y. By &R/ Power table / Motorgestell / Mécanisme du plateau de la machine
/Mecanismo de la mesa de la maquina

-56-

REF.NOQ. CODE QTY B Ao NAME OF PARTS R
1 $36453209 1&¥vrooz STAND ASSY
1-1 $36452209 1xv STAND
1-2 521052000 dixH 25~ CASTER
i-3 536470000 7 T4 2520 ADJUSTER, 20
1-4 536467000 BiHn35—a COLLAR, A
1-5 508089101 1BV E—-2200v7 3 MOTOR ASSY, THREE PHASE (200V)
1-5-1 500614000 1NE—%7—-2t> GROUND WIRE, MOTOR
1-5-2 37060001 1P-2Av—2% LABEL, GROUNDING
1-6 018501636 4|7 FHKI F5X16 BOLT, SOCKET M5X16
1-7 028050246 AN xHFH 225 WASHER, SPRING 2-5
1-8 520246001 LS HFHRHL1S WASHER, PLAINL 5
1-9 536466101 1E—-2—n~N—2 MOTOR BASE
1-10 018501036 4|7+ K k5x10 BOLT, SOCKET M5X10
1-11 028050246 482 H 25 WASHER, SPRING 2-5
1-12 $15258000 2|FaHn HINGE PLATE
1-13 061500804 4145 J5x8 SCREW, FLAT M5X8
1-14 119270001 1IN6S T — )~ 3 PULLEY ASSY, N65
1-15 014760622 2|7+ b & 595 SET SCREW, SOCKET SM5.95
1-16 025050236 4leSHHRF 15 WASHER, PLAINM 5
1-17 025800332 die>HH2 ¥ 1714 WASHER, PLAIN L7.14
1-18 $37060001 HNFP~-ZXv—2% LABEL, GROUNDING
3 018082536 4|7+ KN b 8X25 BOLT, SOCKET M8X25
4 028080246 LIS b E YR WASHER, SPRING 2-8
10 521064000 1MNE=znFa-7 VINYL TUBE
1 114486002 1 KA rS5—51 OILER
13 144508001 LBV I i A T N, CAP
15 133172003 1\FPFsos st OIL BRACKET
16 008400604 1]+ 5 2304xs SCREW, TRUSS M4X6
17 152865201 LA 2 kM0 BELT ADJUSTING ROD, M10
18 021100206 21223+FY K10 NUT, 2 M10
19 028100246 1|/ FH 22-10 WASHER, SPRING 2-10
20 025100236 2|ES¥HxFad0 WASHER, PLAIN M 10
26 518707141 Ty~ MO BELT, VM WHITE
32 536442009 15~Fir4 TABLE PLATE
33 149483001 PAVES S JINNTT THUMB BOLT, M6
34 025060236 2EP¥HRFIYE WASHER, PLAINM 6
35 $15321001 4lee PIN
36 536445009 17— F AR TABLE, R
38 008400604 5|+ 352 4x6 SCREW, TRUSS M4X6 -
39 $36441000 HdaFvyoa RUBBER BUSH
40 536446009 15 ~FnL TABLE, L
42 008400604 S5/+ F3X4xs SCREW, TRUSS M4axs
52 $36444001 VF-FnmsaL TABLE SUPPORT, L
53 004400803 3i+% 52 Uaxs SCREW, FLAT M4x8
54 536443001 H5—-Fssr TABLE SUPPORT, R
55 004400803 3+ %52 axs SCREW, FLAT M4X8
56 521056001 2|AN— 2RI M6-4 SPACER SCREW M6-4
57 028060246 PARES & F SN WASHER, SPRING 2-6
58 $36478001 PAE S POST, S
59 $36454001 ZIRA ML POST, L
60 521054209 HIE St - KEYBOARD BRACKET
61 149483001 1Y 2R MG THUMB BOLT, M6
62 536455109 2|2 FHii— SHELF COVER
63 008400604 4+ >R T4ax8 SCREW, TRUSS M4X6
64 536447009 11#5~RU COVER, RU
65 008400604 4|+ F T2 34xe SCREW, TRUSS M4X6
70 536448009 1{#A1—Ly COVER, LU
71 008400604 4|+ b5 04x6 SCREW, TRUSS M4X6
72 536451109 1ih—F COVER, F

155-412-652




. BhH B3R / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

155-412-652




Y. B)HERIR/ Power table / Motorgestell / Mécanisme du plateau de la machine

/Mecanismo de la mesa de la maquina

-58-

REF.NO. CODE QTY Ersig NAME OF PARTS R\
74 008400604 7|+ F3 2 34xs SCREW, TRUSS M4X6
77 536449009 T|#H/A—LR COVER, LR
78 008400604 7+ F>224x6 SCREW, TRUSS M4X6
79 536450009 HAn— COVER, LL
80 008400604 7[+ b3 204xe SCREW, TRUSS M4X6
81 515243209 HEwUyThsi- CARRIAGE COVER
82 008400604 6|+ r>24x6 SCREW, TRUSS M4X6
83 052400606 4|+r~a38%k Sax6 SCREW, PAN (S/P WASHER) M4X6
88 $21055151 2(H—Fr— GUARD BAR
89 018061636 P FEI b 6eXi6 BOLT, SOCKET M6X16
90 025060236 AeSHFHxFawe WASHER, PLAIN M 6
91 028060246 CITAE S i ES X3 WASHER, SPRING 2-6
92 536456000 HE—g—-nr- MOTOR COVER
93 008400604 41+ F3Z04x6 SCREW, TRUSS M4X6
94 517069000 2[2—an SEAL, 1

155-412-652



AA 1B TFHERBRAR (4 7 3 > BB&) / Cap frame attachment (Option parts)
/ Miutzenrahmen (Sonderzubehor) / Chassis a chapeaux (Pieces en option)
/ Accesorio para prensor de sombreros (Piezas opcionales)

116 ©1-1-26
]

1-1-46

N

S s
— & | P 91136,
1-1—18 % @ © o
1-1-25 N s oS by | @

155-412-940
-59-



AA TBFREEERR (72 5 > EB&&) / Ca
/Mutzenrahmen (Sonderzubehér)
/ Accesorio para prensor de somb

p frame attachment (Option parts)
/ Chéssis a chapeaux (Pieces en option)
reros (Piezas opcionales)

-60-

REF.NO. CODE Q'TY A NAME OF PARTS RM
<HEBLT ) 7360 x85mm> <Sewing area “360 x 85mm” >
539441001 TR o€y hwin CAP FRAME DEVICE SET, W1H
2 539452001 2N =27 g2y rw BASE FRAME SET, W
2-1 539453101 2IN=279wWs 3 BASE FRAME ASSY, W
1-2-2 532886001 2y -2 VISOR HOLDER BASE
1-2-3 062300506 4|F~a3x5 SCREW, PAN M3X5
2-4 535551001 A DRAE R A RUBBER
2-5 539454000 2|172740w COVER FRAME, W
2-6 539455001 21K b N— W BOLT BASE, W
1-2-7 539486001 2175 TFN—2wW CLAMP BASE, W
2-8 532897000 2|87 v37 SNAP LOCK
2-9 061300616 414> 3x6 SCREW, FLAT M3X6
2-10 026030236 AESFHRIH43 WASHER, PLAIN 3
2-11 021300206 412035 b3 NUT, 2 M3
2-12 052300606 AF~NaRRES3XE SCREW, PAN (S/P WASHER) M3X6
-2-13 U08671003 4| +.F~t L RA3X5DR SCREW, PAN (S/P WASHER) M3X5
2-14 539457000 2{FamnLw HINGE, W
2-15 539458000 2|FAINL T YW HINGE HOOK, w
2-16 539459001 Al zvg SHOULDER SCREW, M4
2-17 021400206 412024+ b a NUT, 2 M4
2-18 539485101 2RI HTHY CAP HOLDER BAR
2-19 U08671003 8| +-3~+ 4 23508 SCREW, PAN (S/P WASHER) M3X5
2-20 539460000 IS FF- S VR4 BINDER CLIP
<MBT U 7180 x 70mm> <Sewing area “180 x 70mm” >
539876001 HWED279+%Y bswin CAP FRAME DEVICE SET, SW1H N
<3ERRS > <COMMON PARTS >
1 539442001 WAL 22 F9 3win CAP FRAME DEVICE DRIVING ASSY
-1-1 539443001 NWHA K7 —bLw GUIDE ARM, W
1-2 532862000 L= S P TR LINEAR BALL BEARING
-1-3 536498001 2| 277+ a1 RETAINING RING, INTERNAL C21
1-1-4 539444000 N7 1 ¥ ~N—2H 1 KRW WIRE BASE GUIDE, RW
1-5 539445000 W71 PN—241 KW WIRE BASE GUIDE, Lw
1-6 $33979101 2|a03as KA ROLLERPIN, A
-1-7 533980101 2303 rErs ROLLERPIN, B
-1-8 070606800 453 T reo6zz BALL BEARING, 60627
1-1-9 060400516 41731 > Fmaxs SCREW, BIND M4X5
-1-10 012500836 4|7+ ESs5x8 SET SCREW, SOCKET (FT) M5X8
1-11 535550000 HHARZ b= GUIDE STOPPER
1-12 062300506 1|+ ~a33x5 SCREW, PAN M3X5
1-13 $32859000 1L —-nvyayy RAIL BLOCK
1-14 004401003 2|+ H5 % Uax10 SCREW, FLAT M4X10
-1-15 539484101 1o Rk gw DRIVING RING, W
1-16 539497001 TN~ 1F¥2 15w BASE POSITIONING PLATE, W
1-1-17 U08671003 2| +-#~+ L Z3X5DB SCREW, PAN (S/P WASHER) M3X5
1-18 532871100 5|0—-5—-~-2%2 |ROLLER BASE ASSY
1-19 U08671003 | 10| +-+~+ 4 Z3x508 SCREW, PAN (S/P WASHER) M3X5
-1-20 539446000 171 +w WIRE, W
i-21 144784002 EE RS 5 WASHER
-1-22 U08671003 1| +-#~+ 4 23X5DB SCREW, PAN (S/P WASHER) M3X5
-1-23 539447001 W71 —~—27 3w WIRE BASE ASSY, W
1-24 $32853001 2|71 %h4 WIRE HOOK
1-25 0A5400806 2|+~ 2ax8D8B SCREW, PAN (S/P WASHER) M4X8
1-26 052400606 2|FNan82ES4x6 SCREW, PAN (5/P WASHER) M4X6
1-27 062401616 2]+ ~14x16 SCREW, PAN M4X16
1-28 539498000 WO gvimyrw RING VISOR HOLDER, W
1-29 532900001 1 Z~x—4 SPACER
-1-30 062401616 1{+~3ax16 SCREW, PAN M4X 16
155-412-940



AA . TBTFHEEBRIMR (£ 7 2 3 > BB&) / Cap frame attachment (Option parts)
/ Miitzenrahmen (Sonderzubehdr) / Chéssis a chapeaux (Pieces en option)
/ Accesorio para prensor de sombreros (Piezas opcionales)

< Sewing area “360 x 85mm" >

1-2-4—

1212

\1-2- 11

s
\\1 -2- 10
S

!
I
|
[
[
|
\
I
1
I
I
|
|
i

F 6 §r1-1-26

&‘?—1 - 3’/1 1-18 \.% 7_‘\
5

g
Uy 41 e 1-1-38

¥-1-1-14 B51-1-36
‘ 1-1-3
g% 8 4

3{3?1 29 U-1-8

Tm-zs
1-1-31

1-1-30

155-412-940
61-



AA IBFHEEBRIR (+ 7> 5 > EB&&) / Ca
/Muatzenrahmen (Sonderzubehér
/ Accesorio para prensor de sombr

p frame attachment (Option parts)
)/ Chaéssis a chapeaux (Pieces en option)
eros (Piezas opcionales)

-62-

REF.NO. CODE o7y T NAME OF PARTS R
1-1-31 158722001 | 1|# %242 WASHER, PLAIN 4.2
1-1-32 $32863001 [ 1|7—sn7ov 1m0 ARM GUIDE BAR
1-1-33 $04438001 | 2|ty rh5— SET SCREW COLLAR
1-1-34 012060636 | 4(7+ k& Sexs SET SCREW, SOCKET (FT) M6X6
1-1-35 $32870000 | 3(x hwist—y4 STOPPER RUBBER
1-1-36 0A5501006 |  1|+#+~4% 2 5x100B SCREW, PAN (/P WASHER) M5X10
1-1-37 060400816 | 2|/t > raxs SCREW, BIND M4X8
1-1-38 $39874001 | 1|7~4a2 ko sw DRIVING ARM, W
1-1-39 39449000 | 2[KY 44T ragmrsy CAP SUPPORT PLATE BAR
1-1-40 012500836 | 2|7+t 55xs SET SCREW, SOCKET (FT) M5X8
1-1-41 $39450001 | 1|9 w4112 CAP SUPPORT PLATE, A
1-1-42 0AS5501006 | 2|+~ % 25x1008 SCREW, PAN (S/P WASHER) M5X10
1-1-43 $39451001 | 1l#m o4z r4p CAP SUPPORT PLATE, B
1-1-44 0A5400806 | 4|+3~+% 2 4xapa SCREW, PAN (S/P WASHER) M4X8
1-1-45 $39467001 | 1(f~soo3mr4 PLATE, CAP FRAME
1-1-46 $32877101 | 2[txx x> POSITIONING PIN
1-1-47 S00655000 | 2{vv3zvma KNOB SCREW, M4
1-3 $39461001 | 1(&vrTo~—2ty bw SET FRAME BASE SET, W
1-3-1 $39462001 | 1/€Y k7o ~— 2w SET FRAME BASE, W
1-3-2 $32871100 | 2/o—~5—~—243 ROLLER BASE ASSY
1-3-3 052300606 | 4({+~3/t2E53x6 SCREW, PAN (S/P WASHER) M3X6
1-3-4 $36516001 | 1{7s94 x4 COVER FRAME HOOK
1-3-5 $40900001 | 1[KW o+ Sqa711a4s CAP SUPPORT PLATE ASSY
1-3-5-1 539463001 | 1[#vs+51951 14 CAP SUPPORT PLATE
1-3-5-2 539464001 | 1[#ooF511rmra CAP SUPPORT MOVING PLATE
1-3-5-3 $39490001 | 4[#wo+5r4uT 12 CAP MOVING SUPPORT PLATE
1-3-5-4 052400606 | 8|3 ~a/t% & axs SCREW, PAN (S/P WASHER) M4X6
1-3-6 018500836 | 2|7+ % rsxs BOLT, SOCKET M5X8
1-3-7 539465001 | 1|€Y k7o N—2a51 14 SET FRAME BASE SUPPORT PLATE
1-3-8 $36475000 | 1|ve3zums SCREW, M5
1-3-9 $25281001 | 1|4+ x5 SHOULDER SCREW, M5
1-3-10 $39499000 | 1|®v rmoTaw RUBBER, SET FRAME
1-3-11 $32838001 | 1|tV irmsros.y SET FRAME CLAMP
1-3-12 $16691000 | 1)/ 7% raxzs KNOB BOLT, M8X25
1-3-13 $39466001 | 1|93 +5 1 raamHL b BOLT, CAP SUPPORT PLATE
1-3-14 110225001 | 1|€v r 55— SET SCREW COLLAR
1-3-15 153675001 |  2{7+ + 4 2 2437 SET SCREW, SOCKET SM4.37
1-3-16 $39500001 | 1[vv r7o ¥ 42w WASHER, SET FRAME
1-3-17 025050236 | 2|es¥Haramys WASHER, PLAIN M 5
1-3-18 028050246 | 2[/ix 4 #22.5 WASHER, SPRING 2-5
1-4 $32858001 { 1|L-1&q RAIL BRACKET
1-5 018401036 | 2|7+ #. rax10 BOLT, SOCKET M4X10
1-6 149483001 |  1{w < 34 f e THUMB BOLT, M6
1-7 $36475000 | 2|v=zz2ums SCREW, M5
1-8 $32900001 | 1|x~—+ SPACER
1-9 $32611001 | 11 u7+142 NEEDLE HOLE PLATE (T = 2)
1-10 $32481001 | 1{rur2 NEEDLE PLATE
1-11 100360003 | 2|#52v238 SCREW, FLAT SM2.38
1-12 $33508009 { 1|zcv#nass SWITCH BOX ASSY
1-12-1 $33509009 | 1{zsv#nz SWITCH BOX
1-12-2 $33510009 | 1{zsvFnans- SWITCH BOX COVER
1-12-3 $33511000 [ 1[®%>ms21vFss CAP FRAME SWITCH ASSY
1-12-4 060300414 | 2[5 > K3xs SCREW, BIND M3X4
1-13 $36352000 | 1/capsw/ir— 324 3 CAP SWICH HARNESS ASSY
1-14 146202000 | 4lr—1nrsuv NYLON CLIP
1-15 203878002 [ 1|hvyxovsvozoast WASHER, IN TOOTH 4
155-412-940




AA . IETFREEBRIR (F 7 2 3 » 5B&) / Cap frame attachment (Option parts)
/ Mitzenrahmen (Sonderzubehor) / Chassis & chapeaux (Pieces en option)
/ Accesorio para prensor de sombreros (Piezas opcionales)

< Sewing area "180 x 70mm"” >

«H—1-2-16 456
1-2-14 oo 12718
e  &12.17
1-2-13—®

1-2-11 &

1-2-10_%

129 =

5 e &
1-2-8 f 1-2-19
12-17 g’

1-2-18 1-2-19
1-2-16

-A3.

155-412-940




AA IBTHEBRMR (4 o 308
/ Mitzenrahmen (Sonderzu
/ Accesorio para prensor de

Bam) / Cap frame attachment (Option parts)
behér) / Chassis a chapeaux (Pieces en option)
sombreros (Piezas opcionales)

-64-

REF.NO. CODE |1y B NAME OF PARTS R
' <HEBHEI V7180 x70mm> <Sewing area "180 x 70mm” >
1-2 539468001 2IN—27T7 74 5180w BASE FRAME SET, S 180W
1-2-1 539469001 2|N—27 A% 5180w BASE FRAME ASSY, A 180W
1-2-2 539471001 2(N—277BSY 3 180W BASE FRAME ASSY, BS 180W
1-2-3 532861016 845 026x3 SCREW, FLAT M2.6X3
1-2-4 532886001 V4 PRALY R, AT § VISOR HOLDER BASE
1-2-5 062300506 4| ~23xs5 SCREW, PAN M3X5
1-2-6 535551001 2{yntHTIL RUBBER
1-2-7 539474000 21727 7B180W FRAME COVER, B 180W
1-2-8 $32890001 AR pN—2 43 BOLT BASE ASSY
1-2-9 539475000 2|72 77457 2180w FRAME COVER ASSY, AS 180W
1-2-10 532896001 2(75 TN CLAMP BASE
1-2-11 5328397000 2isF Loy SNAP LOCK
1-2-12 061300616 4|45 23x6 SCREW, FLAT M3X6
1-2-13 026030236 AleSH Az Hxs WASHER, PLAIN 3
1-2-14 021300206 412224 b3 NUT, 2 M3
1-2-15 532898001 2289 9h8FG HINGE
1-2-16 532866000 8|F3v+v 3 NUT, M3
1-2-17 026030236 BlES¥Hx31H%3 WASHER, PLAIN 3
1-2-18 028030246 B/ xyHx23 WAGSHER, SPRING 2-3
1-2-19 048050346 8| b A7ES RETAINING RING, ES
1-2-20 $39478001 2IN—2 T2 HhFIw BRACKET, BASE FRAME
1-2-21 062400616 41+ ~Namaxe SCREW, PAN M4X6
1-2-22 062300506 2|+ ~m3x5 SCREW, PAN M3X5
155-412-940




AB . WETHEERR (4 7 3 > B&) / Cap frame attachment (Option parts)
/Mitzenrahmen (Sonderzubehor) / Chéssis a chapeaux (Pieces en option)
/ Accesorio para prensor de sombreros (Piezas opcionales)

|
| @@
1-1-21 <2 1-1-35

11-2-& 113

155-412-940

-65-



AB.IEFREBBER(+ 7 38
/Mitzenrahmen (Sonderzy
/ Accesorio para prensor de

fam) / Cap frame attachment (Option parts)
behor) / Chassis a chapeaux (Pieces en option)
sombreros (Piezas opcionales)

-66-

REF.NO. CODE Q'TY X NAME OF PARTS RV

<HEE T U 7160 x75mm> <Sewing area "160 x 75mm” >

1 540248001 HWED L To 4wy rs160w CAP FRAME DEVICE SET

1-1 540249001 NHEPLT7 9 k% 351K CAPFRAMEBODYASSY,S1H

1-1-1 539443001 MWHA K7 —aw GUIDE ARM, W

i-1-2 532862000 TI=ZPR-RPYy LINEAR BALL BEARING

1-1-3 536498001 2|k 27 P+ 529 RETAINING RING, INTERNAL C21

1-1-4 539444000 N7 TH¥R~-Z2H 1 FRW WIRE BASE GUIDE, RW

1-1-5 539445000 HZA¥R=Z2H1 FLw WIRE BASE GUIDE, LW

1-1-6 533979101 203y A ROLLER PIN, A

1-1-7 539487001 2lagasrew ROLLERPIN, W

1-1-8 070606800 A 5= o reoezz BALL BEARING, 60627

1-1-9 060400516 4131 > Fmaxs SCREW, BIND M4X5

1-1-10 012500836 4T+ ES5x8 SET SCREW, SOCKET (FT) M5X8

1-1-11 535550000 HHAER pwss— GUIDE STOPPER

1-1-12 062300506 1|+~a3xs SCREW, PAN M3X5

1-1-13 $32859000 Tfe—ndove RAILBLOCK

1-1-14 0044901003 2|+¥35 2 2ax10 SCREW, FLAT M4X10

1-1-15 539484101 H2 k0w DRIVING RING, W

1-1-16 539497001 MNR-Z1F¥L 148w BASE POSITIONING PLATE, W

1-1-17 U08671003 2[+-F Nt L4 X3K508 SCREW, PAN (S/P WASHER)} M3X5

1-1-18 532871100 5|10—-5—~—243 ROLLER BASE ASSY

1-1-19 U08671003 | 10]+-+~+ 4 A3X5DB SCREW, PAN (S/P WASHER) M3X5

1-1-20 539446000 17w WIRE, W

1-1-21 144784002 EE R S5 WASHER .

1-1-22 U08671003 1| +-+~+ 4 23x5D8 SCREW, PAN (S/P WASHER) M3X5

1-1-23 $39447001 Norr—~n—227z2w WIRE BASE ASSY, W

1-1-24 532853001 2|71 vhns WIRE HOOK

1-1-25 0A54008086 2( + ¥ 5 34x8DB SCREW, PAN (5/P WASHER) M4X8

1-1-26 052400606 21+ RaANZESaxX6 SCREW, PAN (S/P WASHER) M4X6

1-1-27 062401616 2|+ ~34x16 SCREW, PAN M4X16

1-1-28 $39498000 HVdunsrw RING VISOR HOLDER, W

1-1-29 532900001 HELES SPACER

1-1-30 062401616 1+~234x16 SCREW, PAN M4X16

1-1-31 158722001 11 #Hxa2 WASHER, PLAIN 4.2

1-1-32 $32863001 AT L s L] ARM GUIDE BAR

1-1-33 504438001 2|17 b HS~ SET SCREW COLLAR

1-1-34 012060636 417 F £ 56X86 SET SCREW, SOCKET (FT) M6X6

1-1-35 $32870000 3|2 b—S4 STOPPER RUBBER

1-1-36 0A5400806 1| ++~¥% 3 4x80B SCREW, PAN (S/P WASHER) M4X8

1-1-37 060400816 2|51 2 Faxs SCREW, BIND M4X8

1-1-38 539874001 VT LT FysFw DRIVING ARM, W

1-1-39 539467001 1WEI2T93514 PLATE, CAP FRAME

1-1-40 $32877101 21 FEE POSITIONING PIN

1-1-41 500655000 2lyvzzaTma KNOB SCREW, M4

1-2 S40224001 2[R~ 9+ Fs160W BASE FRAME SET, S160W

1-2-1 540233001 2{2 0 YTIIN— 287 3 CAP FRAME BASE ASSY, A

1-2-1-1 $40234000 4|~—zAaT 4 RUBBER, BASE (A)

1-2-2 540235001 21¥ Y YT T oN—-287 32 CAP FRAME BASE ASSY, B

1-2-2-1 $40236000 2|~—2BT 4 RUBBER, BASE (B)

1-2-3 532866000 8|Fayrv i3 NUT, M3

1-2-4 540247001 2[x ¥ YT 79 ~R-RC CAP FRAME BASE, C

1-2-5 052300606 B[Fr~Nanxk3xe SCREW, PAN (S/P WASHER) M3X6

1-2-6 540239001 2(V S~ 2B EAVES HOLDER, BASE (B)

1-2-7 052300606 4|+ NI FES3X6 SCREW, PAN (S/P WASHER) M3X6

1-2-8 535551001 FANEAS. i = WA RUBBER

1-2-9 540227001 2{EH T p A EAVES HOLDER

1-2-10 052300606 A+ ~NINZES3X6 SCREW, PAN (5/P WASHER) M3X6

1-2-11 540240000 2|7 27 7A5160W7 X COVER FRAME (AS) ASSY, 160W

155-412-940




AB . lFHEEBRIMR (4 7 ¥ 3 > BB&) / Cap frame attachment (Option parts)
/ Mitzenrahmen (Sonderzubehor) / Chassis a chapeaux (Pieces en option)
/ Accesorio para prensor de sombreros (Piezas opcionales)

Al

i
1-1-21 > 1-1-35
1128 1133

155-412-940



AB . IBTHEEBBER (£ 72 5 882 / Cap frame attachmentlV]

/ Mitzenrahmen (Sonderzu
/ Accesorio para prensor de

Utzenrahmen (Option parts)

behor) / Chassis a chapeaux (Pieces en option)

sombreros (Piezas opcionales)

REF.NQ., CODE Q'TY B NAME OF PARTS R
1-2-11-1 540241000 2|7 5 5 as160wW COVER RUBBER (S), 160W
1-2-12 532889000 2175748 COVER FRAME, B
1-2-13 540242001 4180 b N— 160w 3 BOLT BASE ASSY, 160W
1-2-13-1 540243000 AR rAR—254 RUBBER, BOLT BASE
1-2-14 540244000 2|F=5 8 HINGE
1.2-15 540231001 21758245 F L~ COVER FRAME PLATE, L
1-2-186 052300606 8lF~aMsES3x8 SCREW, PAN (5/P WASHER) M3X6
1-2-17 021400216 412234 by NUT, 2 M4
1-2-18 532866000 8lF3+vig NUT, M3
1-2-19 540228000 2787971 — R COVER FRAME PLATE, R
1-2-20 532896001 2{173F~=23 CLAMP BASE
1-2-21 052300606 dFNaRzES3xNE SCREW, PAN (/P WASHER) M3X6
1-2-22 540245001 2|FY b1 2ME NUT PLATE, M3
1-2.23 532897000 2litF > w3y SNAP LOCK
1-2-24 061300616 41435 33x6 SCREW, FLAT M3X6
1-2-25 026030236 AESYH 33 H%3 WASHER, PLAIN 3
1-2-26 021300206 412224y b3 NUT, 2 M3
1-3 $40246001 NeY rTor—Sey hw SET FRAME GAUGE SET, W
1-3-1 539462001 Tew r7o~x— 2w SET FRAME BASE, W
1-3-2 S$32871100 20— -~N—24%2 ROLLER BASE ASSY
1-3-3 052300606 d1F~T3/82 536 SCREW, PAN (5/P WASHE R) M3X6
1-3-4 540232001 He¥v v Fr—vmnex CAP GAUGE BASE
1-3-5 018500836 417 F+HE I I 5X8 BOLT, SOCKET M5X8
1-3-6 516691000 20/ 7K F8X25 KNOB BOLT, M8X25
1-4 532858001 LN P 2 RAIL BRACKET
1-5 018401036 2|7+ HEN ax1o BOLT, SOCKET M4X10
1-6 149483001 PSS VAN THUMB BOLT, M6
1-7 536475000 2|Y w2 xTMms SCREW, M5
1-8 532900001 HES T SPACER
1-9 536298001 NAVEE Y NEEDLE PLATE 4
1-10 $33508009 HRA1YyFngaos SWITCH BOX ASSY
1-10-1 533509009 HR1vFna SWITCH BOX
1-10-2 $33510009 WAL YFnann- SWITCH BOX COVER
1-10-3 $33511000 HESPUES EEF TN CAP FRAME SWITCH ASSY
1-10-4 060300414 231> Kaxa SCREW, BIND M3X4
1-11 $36352000 1]caPswiv—2 24 3 CAP SWICH HARNESS ASSY
1-12 146202000 1oy yr NYLON CLIP
1-13 203878002 HAVE WL L P,V WASHER, INTOOTH 4

-68-
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AC (TBEBRER(IT7—RXRI 5Tty bF T 3 L 8&)
/ Attachment set (Air type clamp frame set---Option parts)
/ Anbausatz (Sonderzubehor) / Jeu d'accessoires (Pieces en option)
/ Juego de fijacién (Piezas opcionales)

11-2 1-1-34

% 1-1-12 1-1-8 1-1.17 1-1-331 %?) 1-1-38
@—1-1-34

-1- 1-1-32 1-1-2
é 1-1-37 1-1-33-1
Y 1-1-33-2
" Lo
o

LMU:,S %%ﬁz\\‘n 1-1-39

1-117
&

11-27

155-412-940
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AC. fTEEERE (T7
/ Attachment set (
/ Anbausatz (Sonderzubehér) /Jeu

—RIVILTHE Y et T ~ BB&R)

Air type clamp fra

/Juego de fijacién (Piezas opcionales)

me set--Option parts)
d'accessoires (Pieces en option)

-70-

REF.NO. CODE o7y T NAME OF PARTS RM
1 540893001 [ 1|z7-55> 74wt AIR CLAMP SET
1-1 540693001 |  1|z7—y5. 74z AIR CLAMP ASSY
1-1-1 $40694001 |  1|~x—xa BASE (A)
1-1-2 540695001 | 1|~x—xza BASE (B)
1-1-3 $40696000 | 1/{z~uU3% 3~ 1170 SLIDE SHEET, 170
1-1-4 540697001 |  1{##1%5~-2xp PRESSER ARM BASE (R)
1-1-5 $40698001 [ 1|r¥#Twsn_x, PRESSER ARM BASE (L)
1-1-6 060400516 | 8|/ > K maxs SCREW, BIND M4X5
1-1.7 S40699001 [ 1|x#TPrLic—g PRESSER BAR LIFTER LEVER (R)
1-1-8 540700001 | 1|44 TpsrLic—, PRESSER BAR LIFTER LEVER (1)
1-1-9 525439101 |  2[sa> 2 ve SHOULDER SCREW, M6
1-1-10 159486001 |  2]v#x WASHER
1-1-11 021060306 | 2(3v 25y kg NUT, 3 M6
1-1-12 539542000 | 2(rvauzsss 3w TOGGLE, 385
1-1-13 018081636 | 4|7+ % rexie BOLT, SOCKET M8X16
1-1-14 028080246 | 4|/t 4 #1248 WASHER, SPRING 2-8
1-1-15 025080236 | 454 #x52mg WASHER, PLAIN M 8
1-1-16 021080306 | 4|+vr3sa2g NUT, 3 M8
1-1-17 509774001 | 25> 2 ums SHOULDER SCREW, M5
1-1-18 $13251001 | 2|zsx r¥#2 THRUST WASHER
1-1-19 539539001 | 1|+wx~ser PRESSER ARM, BR
1-1-20 $39540001 |  1|54x %5, PRESSER ARM, BL
1-1-21 018062036 |  4]7# pex20 BOLT, SOCKET M6X20
14122 539537001 | 1|44z >ar PRESSER ARM, AR
1-1-23 539538001 [ 1|xv x5 7aL PRESSER ARM, AL
1-1-24 509774001 |  4|4> 2 vws SHOULDER SCREW, M5
1-1-25 021500316 |  2[3L a7 s NUT, 3 M5
1-1-26 536475000 | 2|vvizums SCREW, M5
1-1-27 149483001 |  2|v=3#u rws THUMB BOLT, M6
1-1-28 028060246 | 2(/<x 4226 WASHER, SPRING 2-6
1-1-29 025060336 | 2(e>4#x416 WASHER, PLAIN L 6
1-1-30 $40768001 |  2[+v fwsx1s NUT, M5X15
1-1-31 $40769001 | 2|suss—n-z CYLINDER BASE
1-1-32 060400516 |  8[/t1 > Kmaxs SCREW, BIND M4X5
1-1-33 $40771000 | 2|73y #16x304 3 AIR CYLINDER ASSY, 16X30
1-1-33-1 540770000 [ 2|T 7>y H16x30 AIR CYLINDER, 16X30
1-1-33-2 $12150000 |  4|#k— 2T A#M5HL-4 TUBE ELBOW, M-5HL-4
1-1-34 $11475000 | 2|#vonvare KNUCKLE JOINT
1-1-35 018400836 | 8|7+ % raxs BOLT, SOCKET M4X8
1-1-36 $14495100 [ 2|T 74— z4x25 AIR TUBE, 4X2.5
1-1-37 $19080000 | 2|z 74— xax2.5 AIR TUBE, 4X2.5
1-1-38 $12104000 | 2[z=x>1 14 UNION-Y 4
1-1-39 $24095000 [ 2|z 7—% 2~ Jax2000 AIR TUBE 4X2000
1-1-40 S04557000 [ 5|/ % 1pLTiM BAND, PLTIM
1-1-41 540774001 | 125> 7% a 1 512x8% = CLAMP SUPPORT PLATE ASSY, 12X8
1-1-41-1 S40775001 | 1|25 79 r1212x8 CLAMP SUPPORT PLATE, 12X8
1-1-41-2 S40776000 | 4|2 41610122 RUBBER, 16-10X122
1-1-42 518291001 | 4[F&>Av K3 sxs BUTTON HEAD SCREW 5X8
1-1-43 $40777001 | 1|4 5> 7x4T12xs & CLAMP PRESSER ASSY, 12X8
1-1-43-1 $40778001 | 1|45> 7441 212xs CLAMP PRESSER PLATE, 12X8
1-1-43-2 $40779000 | 4= 432-10%122 RUBBER, 32-10X122
1-1-44 $18291001 | 2[#srnvy K2 Usxs BUTTON HEAD SCREW 5X8
155-412-940




AC . (TREBER(I 7RV 7Tty bF 72 3 888R)
/ Attachment set (Air type clamp frame set---Option parts)

/ Anbausatz (Sonderzubehdr) / Jeu d'accessoires (Pieces en option)
{ Juego de fijacién (Piezas opcionales)

M

<

1-1-42 1-1-24

—1.20

lé—ﬁa

L)

1-1-225 1-1-29

24

11-27

P

1-1-28

1-16

-71-
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AC. TTBEBRR (T 7 -7 5> Tit v e T3 LB
/ Attachment set (Air type clamp frame set:-Option parts)
/ Anbausatz (Sonderzubehér) / Jeu d’accessoires (Pieces en option)
/Juego de fijacion (Piezas opcionales)

REF.NO. CODE QTY A NAME QF PARTS Rivi
<HEHIT ) 790x60mm> <SEWING AREA “90 x 60mm” >
1-2 540867001 W23 Fhir1aax6s 3 CLAMP SUPPORT PLATE ASSY, 9X16
1-2-1 540868001 175> F 51 29x6 CLAMP SUPPORT PLATE, 9X16
1-2-2 $40869000 413 416-10x102 RUBBER, 16-10X102
1-3 40870001 123> Fd4Toxe” 3 CLAMP PRESSER ASSY, 9X6
1-3-1 540871001 1737491 29x6 CLAMP PRESSER PLATE, 9X16
1-3-2 540872000 4T 4L32-10X102 RUBBER, 32-10X102
<#$EHT U 760 x20mm > <SEWING AREA "60 x 40mm"” >
1-4 540873001 175> F 41 56xas 3 CLAMP SUPPORT PLATE ASSY, 6X4
1-4-1 540874001 oS5 a1 2exs CLAMP SUPPORT PLATE, 6x4
1-4-2 S40875000 413 L 16-10X80 RUBBER, 16-10X80
1-5 S40876001 175> FFHTexar s CLAMP PRESSER ASSY, 6X4
1-5-1 S40877001 123> F+H41156xa CLAMP PRESSER PLATE, 6X4
1-5-2 S40878000 4|3 £32-10%80 RUBBER, 32-10X80
<HEH T 1 P90 %110mm> <SEWING AREA "90 x 110mm" >
1-6 540888001 o5 Toraaax11e 3 CLAMP SUPPORY PLATE ASSY, 9X11
1-6-1 540889001 1257941 29x11 CLAMP SUPPORT PLATE, 9X11
1-6-2 S40776000 413 416-10%122 RUBBER, 16-10X122
1-7 540890001 HWoseFt4Tox11e 2 CLAMP PRESSER ASSY, 9X11
1-7-1 540891001 IS THrHT 129511 CLAMP PRESSER PLATE, 9X11
1-7-2 S40779000 41d432-10x122 RUBBER, 32-10X122
1-8 530616209 HWF 728 3 AIR VALVE ASSY, 2A
1-8-1 $31551609 AT Y rraa3 VALVE SET PLATE 2-3
1-8-2 S09318101 1155 L—4 INTEGRATER
1-8-3 S40628000 TR =as80LF s BALL VALVE, 1/4
1-8-4 $30617101 1HFe s g2a s AlIR VALVE ASSY, 2
1-8-4-1 503789101 1lx7Pw=sc k53 AIR MANIFOLD ASSY
1-8-4-2 503792001 AintxLFEYNL EXHAUST THROTTLE VALVE
1-8-4-3 518415101 4{h—T2=F>2Qams HALF UNION, Q4M5
1-8-5 062302506 2{F~N33x25 SCREW, PAN M3X25
1-8-6 028030242 2|12 ¥ H 223 WASHER, SPRING 2-3
1-8-7 025030232 2|lSHHRFaY3 WASHER, PLAIN M 3
1-8-8 540629000 1Ly 7i BARREL NIPPLE
1-8-9 $40630000 1= 7 NIPPLE
1-9 S04897000 2|75 %5a PLUG, 4
1-10 532838001 1|evr2099527 SET FRAME CLAMP
1-11 $32837000 ey v T48 SET FRAME RUBBER, B
1-12 516691000 1|/ FHib +8x25 KNOB BOLT, M8X25
1-14 540879000 7R TFn—22 AIR VALBE HARNESS
1-15 540880000 7Y rR19FN—32 FOOT SWITCH HARNESS
1-16 149796001 HNTdadbk—-2nFaFvs AIRTUBE WITH CONNECTOR
1-17 $36475000 21V v ixIME SCREW, M5
1-18 $32481001 VRS NEEDLE PLATE
1-19 $32482001 | - 1|1N\UTFPH1 420 NEEDLE HOLE PLATE (T=0)
1-20 100360003 214523238 SCREW, FLAT S\M2.38

-72-

155-412-940




AC [HEBEBREF(I7—RX75 78ty bF T g E&R)

/ Attachment set (Air type clamp frame set---Option parts) / Anbausatz (Sonderzubehor)

/Jeu d'accessoires (Pieces en option) / Juego de fijacion (Piezas opcionales)

1-13-17

l
h Q-f;g! ;
AN / 11322

i-13-23

1-13-n

AD ftREERIR (F— VU L TEEBL Y b T T 3 2 EBR)

/ Attachment set (Boring attachment set---Option parts) / Anbausatz (Sonderzubehér)
/Jeu d'accessoires ( Pieces en option) /Juego de fijacién (Piezas opcionales)

155-412-940
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AC. MBERERR(Z7 -RI 5S> TRty bt 7 o > BB&R)
/ Attachment set (Air type clamp frame set-Option parts) / Anbausatz (Sonderzubehér)
/Jeu d'accessoires (Pieces en option) / Juego de fijacién (Piezas opcionales)

REF.NO. CODE  [qQTv X q NAME OF PARTS RM

1-13 538165001 2Ty bswy s 2-STAGE FOOT SW ASSY

1-13-1 $38166000 | 1|7v r~4u4+ FOOT PEDAL STAND

1-13-2 $38167001 125 swes 2-STAGE SW PIN

1-13-3 048060142 | 1|rx7553% e RETAINING RING, C6

1-13-4 025060236 | 1ie3¥H25av6 WASHER, PLAIN M 6

1-13-5 $38168001 1|7yvasnz SPRING

1-13-6 538169101 (7Y bswe o1 2B FOOT SW SUPPORT PLATE, B

1-13.7 004400803 | 2|+%5 % vaxs SCREW, FLAT M4X8

1-13-8 $38170001 17y rxgnrsz FOOT PEDAL SPRING

1-13-9 $38171000 | 1|2vrswn—xz2o3 FOOT SW HARNESS ASSY

1-13-9-1 $38172000 | 1{7v kFswih—22 FOOT SW HARNESS

1-13-9-2 $36260000 | 2[xfwvFvxELFa: SWITCH (VX) PIN BUTTON

1-13-10 062302506 | 2|+~23x25 SCREW, PAN M3X25

1-13-11 228475000 | - 1{# v &8> F1.9x80 FASTENING BAND, 1.9X80

1-13-12 538174000 i AR F FOOT PEDAL

1-13-13 $38175001 1RgLkT1 2 PEDAL PROTECTION PLATE

1-13-14 $38176001 124 Y549 T8% SWITCH SPRING

1-13-15 002300403 |  2|+*~=3xa SCREW, PAN M3X4

1-13-16 028030246 | 2|/\z¥H 223 WASHER, SPRING 2-3

1-13-17 025030236 | 2|eS¥HxFama WASHER, PLAIN M 3

1-13-18 538177001 179 sy FOOT PEDAL SHAFT

1-13-19 048050346 | 2|k x7es RETAINING RING, E5

1-13-20 052400606 | 1|+~z/8xE5ax6 SCREW, PAN (S/P WASHER) M4X6

1-13-21 117936001 | 2|54+ >94 RUBBER CAP, 9.4

1-13-22 $38180000 | 1!3%% %172169-1 CONNECTOR, 172169-1

1-13-23 $36682000 | 1|axvsas4y7 CONNECTOR CAP _

155-412-940
AD.(TEEBRR (K-> TEBE Y hF T = BBR)
/ Attachment set (Boring attachment set--Option parts) / Anbausatz (Sonderzubehér)
/Jeu d'accessoires ( Pieces en option) / Juego de fijacién (Piezas opcionales)
REF.NO. CODE |QTY At NAME OF PARTS R

1 $36393001 1]F -4y BORING DEVICE SET, 1H

1-1 $36402001 UESVPErECINVET TS NEEDLE PLATE ASSY, BORING DEVI| CE

1-1-1 $36403001 HEEUPYELTNVES NEEDLE PLATE, BORING DEVICE

1-1-2 $36404000 | 1|nUazszms KNIFE SUUPPORT, NEEDLE PLATE

1-1-3 $32482001 1[nu7rr40 NEEDLE HOLE PLATE (T = 0)

1-1-4 100360003 | 2|¥5% 238 SCREW, FLAT $M2.38 :

1-2 $36409001 -V FEH— ko3 FINGER GUARD ASSY, BORING DEVI CE

1-3 519951001 UHESUPEZST TR BORING KNIFE SET

155-412-940
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AEV 8T — T — 8 — (F 7 3 > B85 / Paper tape reader (Option parts)
/ Lochstreifenleser (Sonderzubehdr) / Lecteur de ruban papier { Pieces en option)
/ Lector de cintas (Piezas opcionales)

- 18— 1 AH4E e DERT— T
A—h—% 1% (3 %7 2TH) $ T a =Y
Maker Model No Interface Spec. OPTION Connector cable
) (Connector shape) with main machine
GN7F— &4 GNT27 RS232C1 2 —T x4 A GNT27RS o — 7 )b
M=t |- 100V (X R) RS Cable assy, GNT27
GN DATA COM Ref No.17-1 RS232C Interface Ref.No.16 ...... .. $17064-001
-110V~120V
Ref No.17-2 *
518470-000 .
- 220V ~240V RS —JNw 2
Ref No.17-3 RS Cable Assy
$18472-000 Ref.N0o.13 ........ $15406-001
GNT4604 RS232CA @ —TJ 114 R RSFr—Jnos3
(DCET R 7 2 H A Z1L4§) RS Cable Assy
R$232C Interface Ref.No.13 ........ 515406-001
(With the female
DCE Connector) ‘
RS232C1 - A2—2 112 GNT4604 r — 7 =
(DCET 3 7 Z & 4 ZL4%) Cable Assy, GNT4604
R$232C Interface Ref.No18 ........ $18957-001
(With the male +
DCE Connector) RS - — T L% 3
RS Cable Assy
Ref.No.13 ........ $15406-001
GNT2910 RS232C 1 2 —T7 1 X GNT2910 5y — 7L % 2
(9> o ) GNT2910 Cable Assy
R$232€ Interface Ref.N0.23 ... .. ... $21660-000
(9Pin male) +
RS —TJIo 3
RS Cable Assy
Ref No.13 ........ 5$15406-001
JI—-8F NPR-5200 RS232CA %2 —-2J 11 A RS —TJIoz
A&t (* ) RS Cable Assy
RICOH Inc. RS232C Interface RELNOS - bt
{female)

Mr—T V-4 - 2ERT 3581, F—T U —F—D21 v F %, TROBMICEELTTF &L,
* When connecting the paper tape reader, set its switch as follows.

O xv3088 ... .. 1.

Character length

@ Aty TEYME
Stop bit length

@ K—L—p

Baudrate ..

9,600 —

155-412-940



AE2 M7 —T ) -4 — (£73 5 > BRdR) / Paper tape reader (Option parts)

/ Lochstreifenieser (Sonderzubehér) / Lecteur de ruban papier ( Pieces en option)
/ Lector de cintas (Piezas opcionales)

<BAS-412A>

| =
%I RS & — F 48

RS CABLE ASSY

pive) O GNT27RS4 — JL48

GNT27RS CABLE ASSY
<BAS-416A>

i A
PAPER TAPE READER ASSY

RS o7 — 7L 48
RS CABLE ASSY

0" Oa | GNT27RS% — 7 LA
GNT27RS CABLE ASSY

BF—-7T -4
PAPER TAPE READER ASSY

BE

WEEBISHY—F T a3 DEFr—F 1) — 45— ¥¢ When you purchase above paper tape reader
GNT272BA S h-15S 1. GNT27 ; RS CABLE ASSY,GNT27
GNT27RS/ — 7 JL#8($10764001) (510764001) comes with it.
FHBELTRY MisTuEE,

155-412-949
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AF . (TRERE (4 7 I 3 > BB&&) / The PG1 option set/ PG1-Sonderzubehor
/Jeu d’'options de la serie PG1/Juego de opcional PG1

The three types of data creation softwares have been introduced in the PG1 series, besides the present type PG 1-

LEDS.
(Present type)
PG 1-LKS (Ref. No.30) PG 1-LES (Ref. No.31) PG1-LESS (Ref. No32) | -0 Foe (Ref. No.21)
525662-000 $25663-000 $25664-000 $21530-002
Shape

(Ref. No30-1, No. 31-1 & No.32-1)

Monogramming O O O O
Out-line editing X O O O
Conversion from . . . .
stitch data to X ;gsmblzi\;v;t; O @ O
out-line data PRy |
Punching X X X O

¥ The PG1 option St-Out floppy disk can convert
the stitch data to the outline data on the PG1-

LEDS.

525665-000

PG1 option St-Out (Ref. No34)

The floppy disk for character data of PG1 has been introduced as an option.

Name of parts

PG1 option font 1 (Ref. No33)

Parts No.

525666-000

-77-
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AG. 7By E——B&R(F 7 3 L 8&)/Floppy list (Option parts) / Zubeh&r (Sonderzubehér)
/ Accessoires ( Pieces en option) / Accesorios (Piezas opcionales)
REF.NO, CODE QTY [ NAME OF PARTS RV

" BAS-312AH ~ FOR "BAS-412A"
<HEEH> <FOR KAISHO >

31 $15631001 1|7 vE—-ars3932 FLOPPY KAISHO ASSY

31-1 534819001 1|13y s KAISHO FD ASSY
<f7EiE214 > <GYOSHO 2-FLOPPY SET>

32 515635001 1172V E—%3%s343 FLOPPY GYQSHO ASSY

3241 $15636001 7avE-2z3x3m 39 FLOPPY ASSY, GYOSHO NO.1

32-2 $15637001 1170vE—%3¥35532 FLOPPY ASSY, GYOQOSHO NO.2
<{TEFI1HE> <GYOSHO 1-FLOPPY SET>

33 520772001 N7pYE—%3x3%u33 FLOPPY ASSY, GYOSHO NO.3
<fTEFB2HE > <GYOSHO B 2-FLOPPY SET>

42 533575000 117OvE—¥3%5 984 3 FLOPPY GYOQOSHO ASSY, B

42-1 S$34818001 1|¥3rrgBroy & FLOPPY ASSY, GYQSHO B
<FTLITFRY H> <FOR ALPHABETICAL >

34 515911005 VWFLIPRY I F L e

34-1 534820001 TPATFPANY FFDY 3 <28BlES | commmmmemeeeaemee

34-2 192410091 MW= b PLTFAYE e

40 515911004 | [ EE———— FLOPPY ASSY, ALPHABETICAL

40-1 535642000 | [} EE——— FD ASSY, ALPHABETICAL <For 28 character>

40-2 192410091 L] e — ALPHABETICAL PATTERN SHEET
<AK—YE1T> <Sprts type>

35 515907001 1| FH¥rw70vE1ey b DESIGN FLOPPY SET, 1

35-1 $35699001 HW&7v3r7ove—2pD OPTION FLOPPY, 2DD

34-2 192410061 118F—2 o — S PATTERN SHEET DESIGN, 1
<it. B, Emg 17> <Flower, animal,constellation type>

36 515909001 1|F¥re70vE22y b DESIGN FLOPPY SET,2

36-1 535699002 N*+FrarzoveE—z2pp OPTION FLOPPY, 2DD

36-2 192410071 LA RN L S PATTERN SHEET DESIGN, 2
<fE2 12> <Flower type 2>

41 $33244001 1|FH¥r>709 319 b DESIGN FLOPPY SET, 3

41-1 533245000 17170 vE—343 DESIGN FLOPPY ASSY, 3

41-2 $93411011 1|71 = DESIGN SHEET
<FYL L T—LtY > <Design frame set>

37 515914001 1FH¥1oIL—Ltyh DESIGN FRAME SET

37-1 535699003 #7432 70vE-20D OPTION FLOPPY, 2DD

37-2 192410081 LETAT- DR/ N APy N PATTERN SHEET FRAME
<OYFAFEY b > <Russian character set>

38 525123001 1MRL7PESEY RUSSIAN CHARACTER SET

38-1 535699005 W73 7a0veE—-20Dp OPTION FLOPPY, 2DD

34-2 192411062 1MBs7EYa-—FEay RUSSIAN CHARACTER CODE TABLE
<3LZ—tYh> <Three-letter set>

39 $31731000 IR EIPE-EE S/ THREE-LETTER FLOPPY DISK SET

(391 535699004 1#7v3rr7nvrr—23 OPTION FLOPPY ASSY -

39-2 593411012 1MRLe—~-vzarPn THREE-LETTER MANUAL
" BAS-416AH “ FOR "BAS-416A"
<ftz 172> <Flower type 2>

41 $33244001 1 F¥re7aves3wy b DESIGN FLOPPY SET, 3

41-1 533245000 11 F¥r1e70vE-3%3 DESIGN FLOPPY ASSY, 3

155-412-910




1B 5B / Accessories / Zubehdr / Accessoires / Accesorios

<BAS-412A>

OREROCPMEIEETIZLHFSNET,

25

© Les détails des accessoires inclus sont sujets & des changements.

® The details of included accessories are subject to change. ® Los detalles des accesorios inclufdos pueden variar.

® Anderungen in der Aufstellung der Mitgetieferten
Zubehére sind vorbehalten.

-79-
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Z. fTRAEER / Accessories / Zubehor / Accessoires / Accesorios

-80-

REF.NO CODE QTY = NAME OF PARTS R

1 122991001 12J7eefUT45G ACCESSCRY BAG

2-1 415814001 2|GEz—R5A5T FUSE, 5AST

2-2 502887000 1fE2- X154 FUSE, 15A

6 142443001 12 ¥ <7 21.9x52 SCREW DRIVER, 1.9X52

7 118837001 1% Y%7 v3.4x70 SCREW DRIVER, 3.4X70

8 101572101 HNax¥v7o55x190 SCREW DRIVER, 5.5X190

9 150332001 HWFSAFES118-NO.2 DRIVER, NO.2

10 150335001 T|eh v #2155 HEXAGONAL WRENCH, 5

11 118064001 1687 K284 HEXAGONAL WRENCH, 4

12 142721001 167 2K 21553 HEXAGONAL WRENCH, 3

13 154125001 1leh &Ry 28425 HEXAGONAL WRENCH, 2.5

14 142002001 1en v #0542 HEXAGONAL WRENCH, 2

15 S07783001 1l6h 7Ky 2i5#15 HEXAGONAL WRENCH, 1.5

16 107780001 & 7¢+10x12 WRENCH, 10X1i2

17 142205001 1| R34+ 7X8 WRENCH, 7X8

18 ,508132001 1|x7¢+55 WRENCH, 5.5

19 $32542001 3REE L BOBBIN, L

20 515629111 32 UDBXKS#114 & NEEDLE, DBXKS5 (#11) ASSY

21 184783001 Tlv 3 SCISSORS

22 117466000 ety b PINCETTE

23 121156001 HER T A OILER ASSY, B

24 $15270050 AT ~=YrB SPOOL MAT {B)

25 500966100 NWF)—2%2r430 GREASE TUNK, 30

26 508170001 1zt xvwo SCREW DRIVER, Z-STEEL

28 536461001 IR ES a2 P 4 PR N A X-Y HOME POSITION PLATE ASSY

29 532841001 LB ¥ B BOTTOM DEAD CENTER GAUGE

46 532656001 1|rFF 25— POSITIONING BAR

47 $32672001 1HAHTPoA PRESSER FOOT, A

48 534455000 | 10|%v k160l NET, 160L
" BAS-412AF * " BAS-412A "

30 515291100 | hyFe 3 THREAD SAMPLE ASSY
<HEEH> <FOR KAISHO >

3 515631001 1l70vyE—-—hHr34z FLOPPY KAISHO ASSY
<SFLITNY RH> <FOR ALPHABETICAL >

34 S15911005 | 1(ZATPAY b 233941 [

34-1 $34820001 L e B

34-2 192410091 L A N S N R —

34 $15911004 [ S — FLOPPY ASSY, ALPHARETICAL

3441 $35642000 L ) S —— FD ASSY, ALPHABETICAL <For 28 character>

34-2 192410091 | ] o —— ALPHABETICAL PATTERN SHEET

155-412-910




Wa . BE S NIV /Warning labels /Warnschilder / Etiquettes d'avertissement
/ Etiquetas de advertencia

&%/ Name of parts Size{mm) Code
amR

BREHSIZHNT. -

. A jymarecas HES L - fl 40 X 64 $38353-001
BREEJ> TLHA,
EIACH -3 o et

DANGER AGEFAHR i DANGER 4 PELIGRO L b 1 1 h k
wicaum iy, [|wermizurgensanrt | pincqum s Hescen pm:-"gm ape s eleC. shoc
/e\mm il el 35%118 S38352-001
S e el 4 lang.

HER

L RUENEDIT
[T TEreba
AN RS T, 8t

M<EB;EI7&'&'¢%-

DX/ BE. BRE
THE.

BRI E T~V - BASH]

40 X 64

538357-001

44 ATTENTION] i ATENCION

s 2 & ealeric
B

b it bt paract [ Moo oot on
b Brciorrerert, marehi,

52X 84 S38357-002
4 CAUTION 40 X 64 S38571-001
) ﬁ?‘ﬁ“ _ Label, operation(BAS)
B\ [ Eng.
52X 84 S538571-002
| % |
._gcA_UT'ion ::CHTUNG i =7~ 79 X 3
e Label, high temp. > S3EEPN1

D W & [AWARNING]

AL RIS E AT # | Running beft

. (pegs, | s iy,
MOEM-Far % | Denot put hands
ARk,

AL T NV
Label, entanglement

40 X 84

$538354-001

4 = W _[ACAUTION|

St AL

Y BT 4 — 4 | Feeder

T OFAET D, | may causenjury.
74 — ¥ 18Dt ] Do net put hands
FEFRTHEL ] Inteeder ravting
- pah.

IS HRARER Z NI
Label, pinch

40 X 84

538355-001

-81-
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Wa.

g S

=5 7 NJU /Warning labels / Warnschilder / Etiquettes d'avertissement

/ Etiquetas de advertencia

g/ Name of parts Size{mm) Code
_R
A Mark, injury Re0.8 $36924-001
le—1 —=
< RENw—2
Mark, arrow 10X 30 S37058-001
PEY -7
P E Mark, PE 75X12.5 S37059-001
T =R
Mark, grounding P12 S37060-001
155-412-050




25| / INDEX / VERZEICHIS
/INDEX/INDICE

CODE REF.NO. Page CODE REF.NOC. Page CODE REF.NC. Page
$00480000 |T1 - 11 48 514495100 |AC -1-1-36 70 515622000 |F1 -20 12
Tt -15 48 $15225101 |[H -1 26 $15623000 |F2 -6 14

T1 -19-1 48 $15229001 |H -41 26 515624000 |F2 -6 14

T2 -11 50 515230001 [H -46 26 515625000 |F2 -6 14

T2 -15 50 $15231000 |J -70 28 515626000 |F2 -6 14

T2 -1941 50 $15232000 |H -6 26 $15627000 JF2 -5 14

$00614000 |Y -1-5-1 56 H -65 26 $15628000 |F2 -5 14
500655000 | AA - 1-1-47 62 $15233000 |H -8 26 515629011 |D -65 8
AB -1-1-41 66 $15234000 |H -10 26 S15629111 |2 -20 80
500966100 }Z -25 80 515235001 |H -21 26 515631001 |Z -31 80
502887000 |Z -2-2 80 S$15236001 |H -23 26 AG -31 78
502915100 |S -1-1-13 44 515237001 |H -25 26 515635001 |AG -32 78
503789101 |AC - 1-8-4-1 72 $15239000 |[H -15 26 515636001 | AG -32-1 78
$03792001 |AC - 1-8-4-2 72 515240101 |H -20 26 $15637001 1 AG -32-2 78
504438001 | AA -1-1-33 62 $15241001 |H -30 26 515642001 |F4 -2 18
AB -1-1-33 66 515242000 |H -54 26 515646001 |F4 -2 18

504557000 | AC -1-1-40 70 515243209 |Y -81 58 515650001 |F4 -4 18
T -17 48 515247000 |J -52 28 $15654001 |F1 - 11 12

T1 -33 48 515248000 |J -51 28 515658001 [F1 - 11 12

T2 -17 50 515251001 |J -78 28 $15660001 |F1 - 11 12

T2 -33 50 515252001 |J -85 28 $15907001 |AG -35 78

S04897000 |AC -1-9 72 515256000 |J -76 28 $15909001 |AG -36 78
$06740001 |H -57 26 $15257000 |J -55 28 515911004 |Z -34 80
506823000 | T1 -1-12 48 515258000 | Y -1-12 56 AG -40 78
T2 -1-12 50 515259001 |G -40 24 515911005 |Z -34 80

507783001 |Z -15 80 515267000 |H -13 26 AG -34 78
507876001 |[K -78 30 $15268000 |H -4 26 $15914001 JAG -37 78
508073100 | Tt -31 48 H -52 26 $16452000 | T1 -10 48
T2 -3 50 515269050 |L -1-18 32 T2 -10 50

508089101 |Y -1-5 56 Q -49 40 516669000 |L -1-1-24 32
508132001 )2 -18 80 S15270050 |2 -24 80 516621000 | AA -1-3-12 62
508170001 {Z -26 80 515273001 jQ -1 40 AB -1-3-6 68
509141000 |71 -23 48 515281001 fU -9 52 AC -1-12 72
T2 -23 50 515284000 |F1 -1-2 12 517052001 |1 -86 28
509142000 |S -1-1-36 46 F4 -1-2 18 517061000 JR -39 42
509318101 |AC -1-8-2 72 515285000 ] F1 -1-3 12 517064001 | AE1-16 75
509774001 | AC -1-1-17 70 F4 -1-3 18 AE2-16 76
AC -1-1.24 70 515286101 [Q -14 40 517069000 {Y -94 58

F3 -1-1-8 16 515287101 |Q -15 40 517390001 {E -5 10

509815001 [F6 -2-2 20 515291100 |2 -30 80 $17399101 |E -14 10
F6 -13-5 22 515321001 |Y -35 56 $17401001 |[E -16 10

509816001 |F6 -3-2 20 515345001 | T1 -1-10 48 518291001 JAC -1-1-42 70
509817001 ] F6 -6-2 20 515346009 | T1 -1-11 48 ' AC -1-1-44 70
509818001 | F6 -4-2 20 515406001 |AE1-13 75 518415101 |AC -1-8-4-3 72
F6 -4-2 20 AE1-13 75 518444000 | AE1-17-1 75

Fé -4-2 22 AE1-13 75 $18470000 [ AE1-17-2 75

509823101 |F6 -1-3 20 AE1-13 75 S18472000 | AE1-17-3 75
509827001 |F6 -1-5 20 AE1-13 75 $18573000 |S -1-1-16 44
509828101 | F6 -1-6 20 515428001 | T1 -1-2 48 518707141 |y -26 56
509830101 [F6 -1-4 20 515429001 | T1 -1-3 48 518789101 | T2 -1-1 50
509834000 | F3 -1-2-3 16 515433001 |11 -1-7 48 518957001 | AE1-18 75
509848001 |F6 -13 22 T2 -1-3 50 $19024101 T2 -1 50
511475000 | AC -1-1-34 70 515434009 |T1 -1-6 48 519026001 | T2 -1-1-1 50
511816000 |A - 21 2 515612000 fF1 - 14 12 519028000 | T2 -1-2 50
511848000 | T1 -21 48 515613000 | F1 -15 12 519030001 | T2 -1-4 50
T2 -21 50 515614000 |F1 -15 12 519031109 | T2 -1-5 50

512104000 | AC -1-1-38 70 515615000 |F1 -15 12 519032009 |72 -1-6 50
512150000 JAC -1-1-33-2 | 70 515616000 | F1 -15 12 519033001 | T2 -1-7 50
513088001 [F6 -9-2 22 515617000 |F1 -15 12 519034009 |72 -1-8 50
513251001 |AC -1-1-18 70 $15618000 | F1 -20 12 519035000 |T2 -1-9 50
$13607001 | T1 -1-5 48 515619000 {F1 -20 12 $19036000 | T2 -1-10 50
513608001 | T1 -1-4 48 515620000 |F1 -20 12 $19080000 [AC -1-1-37 70
514193001 JT1 -1 48 515621000 fF1_-20 12 519951001 |AD -1-3 74

-83-
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CODE REF.NQ. Page CQODE REF.NO. Page CODE REF.NQ. Page
520012001 [F6 -1-2 20 525665000 |AF -34 77 532395001 JR -4 42
520246001 |Y -1-8 56 525666000 | AF -33 77 532397001 |[R -6 42
520355001 [M -33 34 525773001 |C  -12-8 4 532435001 |C -30 4
520680001 [R -21-7 42 527910001 |F5 -1-2 18 532445009 |W -6 54
520681000 |R -21-8 42 529008001 ]S -1-1-12 44 532446009 [W -5 54
520682103 [R -21-9 42 529634001 |F1 -3 12 532451001 [|M -1 34
520772001 | AG -33 78 F4 -3 18 532452001 |M -3 34
520878000 |A -24 2 529700000 |K -76 30 532453000 {M -5 34
520913000 |U -8 52 530580001 |F6 -8 22 532454001 |M -8 34
$21033009 |J - 11 28 530581001 | F6 -8-1 22 532456001 [M -10 34
521034001 [J -19 28 530582000 | F6 -8-1-1 22 532457001 (M -14 34
521037009 |J -58 28 530583000 |F6 -8-1-2 22 532461001 |M -15 34
521038101 | -74 28 530616209 |AC - 1-8 72 532462001 M - 16 34
521052000 | Y -1-2 56 $30617101 |AC -1-8-4 72 M -24 34
521054209 |Y -60 56 S31172101 JF6 - 10 22 532463001 IM -17 34
521055151 |y -88 58 531173001 [F6 - 10-5 22 532467001 [M - 19 34
521056001 |Y -56 56 531551009 |AC -1-8-1 72 532468001 [M - 20 34
521057000 |s -1-1-37 46 531731000 | AG -39 78 532469001 {M -26 34
521064000 [Y -10 56 $31958001 [H -62 26 532471001 [Mm -28 34
521065109 | T1 -1-8 48 $31959001 {H -56 26 532474001 [M -29 34
521066109 |T1 -1-9 48 531960009 |L -1-2 32 $32475001 [M  -30 34
$21083001 |11 -13 48 S31973109 [L - 1-1 32 532476001 M -39 34

Tt -16 48 532220001 {F6 -13 22 532477001 |M -32 34
T -20 48 $32223001 |F6 -7 20 $32480001 [M -36 34
1 -28 48 $32224001 |F6 -7-2 20 N -22-3 38
T2 -13 50 532296001 [F6 -2-1 20 532481001 |[M -37 34
T2 -16 50 $32297001 |F6 - 3-1 20 AA -1-10 62
T2 -20 50 532298001 [F6 - 4-1 20 AC -1-18 72
T2 -28 50 532299001 {F6 -5-1 20 532482001 |M -38 36
521085000 |} -7 28 F6 -7-1 20 AC -1-19 72
J -15 28 532300001 JF6 -6-1 20 AD -1-1-3 74
J -22 28 $32305001 |F6 -13-2 22 532484001 |M -41 34
l -862 28 532306001 |F6 -13-1 22 532485001 |M -43 34
J -8 28 532361101 |N -1 38 532486001 |M -12 34
521103000 JL -1-1-23 32 $32362000 [N -5 38 532487000 (M -46 34
521181000 |S -1-2 44 $32363001 [N -6 38 532488001 |M -47 34
$21184201 §T1 -1 48 N -35 38 532489001 [M -49 34
521504000 |S -1-2 44 N -37 38 532490000 |M -53 34
521530002 | AF -21 77 532365101 |N -8 38 532491001 [M -56 34
521532002 | AF -30-1 77 532366001 [N -9 38 532492001 |M -58 34
AF -31-1 77 532367000 [N - 11 38 532493001 [M -60 34
AF -32-1 77 532368001 I[N -13 38 532494001 |[M -62 36
521660000 | AE1-23 75 532369001 |N -16 38 532495001 |M -64 36
521677000 | K -35-1 30 532371101 [N -19 38 532496001 |M -85 36
523418001 A -3 2 §32373100 IN -21 38 532497001 |M -67 36
523651001 |C -10 4 $32374101 [N -22 38 532498001 |M -68 36
c -3 4 $32375101 [N -25 38 532499001 |[M - 71 36
M -2 34 532376101 [N -25-1 38 532501001 |C  -12-1 4
524095000 | AC -1-1-39 70 532377000 |N -25.2 38 532502000 JC  -12-2 4
525121002 J AF -31-2 77 N -30-2 38 $32503001 |C  -12-5 4
525122002 | AF -30-2 77 $32378001 |[D -34 6 532504001 |C -12-7 4
AF -32-2 77 N -33 38 $32505001 [C  -12-9 4
525123001 | AG -38 78 53237900t |D -35 6 $32507101 |C  -12 4
525281001 | AA -1-3-9 62 N -34 38 $32508009 |Q -1 40
525283001 [N -17 38 532380101 {N -30 38 532509009 |Q -2 40
$25310001 |M -40 34 532381101 [N -30-1 38 532510001 |Q -8 40
525382001 | K -41 30 $32383001 [N -36 38 532514001 [A -2 2
525391000 |Q -19 40 532384101 [N -38 38 $32515001 |A -4 2
525439101 | AC -1-1-9 70 $32385101 [N -44 38 532516001 |A -6 2
F3 -1-1-30 16 532386001 [N -15 38 $32517101 |C -1 4
525662000 | AF -30 77 532387101 [N -2241 38 532518001 |C -3 4
525663000 [ AF -31 77 $32388100 |N -22-2 38 $32519001 [C -5 4
525664000 | AF -32 77 332394101 JR -2 42 532520001 {C -7 4
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532521001 |C -8 4 $32617001 |[L -1-4 32 532863001 | AA -1-1-32 62
532522001 |C -9 4 $32618101 L -1 32 AB -1-1-32 66
$32523001 |C - 11-1 4 532631001 |D - 51 6 532866000 | AA -1-2-16 64
$32525201 |[C - 14 4 532632000 |D -52-2 6 AB -1-2-3 66
532526001 fC - 14-1 4 532633000 |D -52-1 6 AB -1-2-18 68
$32527101 jC  -14-3 4 532634001 |D -54 6 532870000 | AA -1-1-35 62
$32530201 jC -14-4 4 532635001 |D -55 6 AB -1-1-35 66
$32531101 |C -14-5 4 $32637000 |D -56 6 $32871100 | AA -1-1-18 60
$32532001 |C -11 4 $32638001 |D -57 6 AA -1-3-2 62
$32533001 jC -15 4 $32639001 |D -59 8 AB -1-1-18 66
$32536001 fW -9 54 532640001 |D -60 8 AB -1-3-2 68
$32538101 [P -3 40 $32643101 |[E -1 10 532877101 JAA -1-1-46 62
$32539001 |P -8 40 532644101 |E -2 10 AB -1-1-40 66
532540000 |P -9 40 532645101 |E -4 10 Fz -1-7 14
$32542001 |P  -15 40 532647001 |[E -18 10 532886001 jAA -1-2-2 60

Z -19 80 532648001 |E -19 10 AA -1-2-4 64
$32544001 |P -1 40 $32651001 |D -52 6 $32889000 JAB -1-2-12 68
$32547001 |P -2 40 532652001 |D -7 6 532890001 [AA -1-2-8 64
$32550001 [P -13 40 532653001 |D -8 6 532896001 |AA -1-2-10 64
532552000 |[K -6 30 532654001 |D -2 6 AB -1-2-20 68
$32553000 |[K -7 30 532655001 JA -14 2 532897000 |AA -1-2-8 60
532554000 |K -8 30 532656001 |Z -46 80 AA -1-2-11 64

K -34 30 $32662001 |G -1 24 AB -1-2-23 68
532555001 | K -2 30 532663001 |G -4 24 $32898001 | AA -1-2-15 64
532556001 | K -9 30 532664101 |G -16 24 532900001 | AA -1-1-29 60
$32557000 |[K -13 30 532665001 |G -12 24 AA -1-8 62

K -25 30 532666001 |G -5 24 AB -1-1-29 66
$32558000 |[K -14 30 532667001 |G -9 24 AB -1-8 68
532559000 | K -15 30 532668001 |G - 10 24 532945001 |F6 -2 20
532561001 | K -17 30 532669001 |G - 11 24 532946001 |F6 -3 20
532564000 |K -18 30 532672001 |G -17 24 532947001 |[F6 -4 20
532565000 fK -19 30 zZ -47 80 $32948001 |F6 -5 20
532570000 [K -26 30 $32673001 |G - 21 24 $32949001 [F6 -6 20
$32571000 | K -27 30 $32674101 4B - 10 2 $33101000 L -1-2 32
$32574001 |B -1 2 G -8 24 533149000 |D -18 6
532575001 |B -5 2 $32675001 |G -14 24 D -24 6
532576001 {B -6 2 '§32676000 [G  -20 24 533158000 L -2 32
532577001 |B -8 2 532677001 |G -24 24 533207000 JF1 -3 12
532580001 |B -9 2 532678001 |G -23 24 F1 -3 12
532581201 |D -1 6 532680101 |G -27 24 $33208000 |F1 -3 12
532582001 |D -5 6 532682001 |G -30 24 F1 -3 12
532583001 |D -6 6 532683100 |G -29 24 F1 -3 12
532584001 |D -10 6 532684001 |E -22 10 F4 -3 18
532585001 fD - 11 6 532775000 |F2 -1-1-2 14 F4 -3 18
532587001 |D -14 6 F2 -1-2-2 14 $33209000 [F1 -3 12
$32588001 |D -16 6 532791000 |F5 -1-3 18 F1 -3 12
532592009 |D -31 6 $32795101 fF2 -2-1 14 F1 -3 12
532593001 |D -33 6 $32797001 | F2 -2-2 14 F4 -3 18
532595001 |D -38 6 $32798001 | F2 -4-1-1 14 533244001 JAG -41 78
532596001 |D -40 6 $32799001 |F2 -4-1-2 14 AG -4 78
532597001 |D -42 6 532837000 |AC -1-11 72 533245000 [AG -41-1 78
532598001 |D -44 6 532838001 JAA -1-3-11 62 AG -41-1 78
$32599001 {D -47 6 AC -1-10 72 533468001 {F6 -13-5 22
53260000t |D -50 6 $32841001 |Z -29 80 533508009 |AA -1-12 62
532603000 [K -30 30 532853001 | AA -1-1-24 60 AB -1-10 68
532604000 |K -31 30 AB -1-1-24 66 533509009 | AA -1-12-1 62
532605000 |K -32 30 $32858001 | AA -1-4 62 AB -1-10-1 68
532606001 | K -33 30 AB -1-4 68 533510009 | AA -1-12-2 62
532611001 |[M -38 36 $32859000 | AA -1-1-13 60 AB -1-10-2 | 68

AA -1-9 62 AB -1-1-13 66 533511000 | AA -1-12-3 62
532612001 |M - 38 36 $32861016 | AA -1-2-3 64 AB -1-10-3 68
532613001 |M -38 36 532862000 { AA -1-1-2 60 533575000 | AG -42 78
532614001 /M -69 36 AB -1-1-2 66 533630009 |G -36 24
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CODE CODE CODE REF.NO.
533631001 [ G 536215100 S 536438003 [W -3
$33673000 | C 536216100 S $36439000 [w -7
533802001 | F2 536217100 [S 536441000 {Y -39
533803101 | F2 536218100 |S 536442009 [Y -32
533979101 | AA $36219000 )5 536443001 |y -54

AB 536220001 | E 536444001 |Y -52
$33980101 |AA N 536445009 [Y -36
534012000 | K U 536446009 [Y -40
534032001 | D T1 536447009 {Y -64
534033001 | R T1 536448009 |Y -70
534200000 | C T1 536449009 [y -77
534325001 | K T2 536450009 {Y -79
$34342001 | F6 T2 536451109 |y -72
534343001 | Fe - T2 536452209 [Y - 1-1
$34347001 | L 536222000 |s 536453209 (Y -1
534450001 | Q 536223000 |S 536454001 |Y -59
534452000 | N 536224000 s 536455109 |y -62
534455000 |z 536225000 |V 536456000 |Y -92
$34558000 | F1 $36226000 |V 536461001 |z -28
534565001 1S 536227000 |V 536466101 [Y -1-9
534567001 {S 536228000 | v 536467000 |Y -1-4
$34807001 [ M 536229000 | v 536470000 |Y -1-3
534818001 | AG v 536472001 [S  -1-1-1
534819001 | AG 536230101 | X 536473109 S - 1-1-3
534820001 | Z 536230102 | X 536474109 |S - 1-1-1
AG 536260000 | A 536475000 | AA - 1-3-8
534852001 | F6 536264001 |D AA -1-7
$35032101 |L $36298001 [ AB AB -1-7
535550000 | AA 536299001 R AC -1-1-26
AB $36300000 | R AC -1-17
535551001 | AA $36351000 |S F3 -1-1-12
AA 536352000 [ AA F3 -1-1-39
AB AB 536477001 [K -40
535583001 ) P 536391001 |F1 536478001 ]Y -58
535584001 | P 536393001 S36479000 [K -79
535593000 S 536396001 $36480000 [K -80
535594000 |5 536397001 536481000 JK -35-2
$35595901 | P 536398001 536482000 |K -22
535632001 ] D 536399001 536483001 |F2 -1
535642000 |z 536400001 536484000 |F2 -1-3
AG $36401001 536485001 |F2 - 1-1
$35646001 | C 536402001 536486001 |[F2 - 1-1-1
535655001 | F2 536403001 536488001 {F2 -1-2
$35699001 | AG $36404000 536489001 [F2 - 1-2-1
535699002 | AG 536405001 536491001 |J -47
535699003 | AG 536406001 536494001 K -29
535699004 | AG 536408000 536495001 |F2 -5
535699005 | AG 536409001 536498001 |AA -1-1-3
535710101 | N 536418000 AB -1-1-3
$35711001 | N 536421001 $36499101 fL -1
$36043000 | F2 536422001 536505001 |D -25
536135001 [fm 536423001 | 536516001 | AA -1-3-4
536153100 | D 536425001 | 536585000 |V -1
536201000 S 536426001 |) 536586000 |v -2
$36202000 | S $36427001 |) 536682000 [AC -1-13-23
536203000 | S 19 536428001 |)J 536714001 [N -50
$36204000 | S 20 536429001 ) 536924001 |N -32-1
536205000 S 21 $36430001 |J Wa
536206000 {S 22 536431001 |) S37058001 |wa
536207000 | S 3 536432001 | 537059001 |S - 1-1-42
$36208000 ]S 4 536434001 |D Wa
536211100 [S 6 536435001 U 537060001 |Y -1-5-2
536213100 JS 8 $36436101 JU Y  -1-1




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO Page
$37060001 [T1 -1-19 48 539463001 | AA -1-3-5-1 62 540063001 [F2 -5 14
Wa 82 539464001 | AA -1-3-5-2 62 540224001 |AB -1-2 66
$37277000 1 C  -12-13 4 539465001 | AA -1-3-7 62 540227001 | AB -1-2-9 66
§37295101 |R  -21 42 539466001 | AA -1-3-13 62 540228000 |AB -1-2-19 68
$37296001 |R -21-2 42 539467001 | AA -1-1-45 62 540231001 JAB -1-2-15 68
537297001 |R -21-4 42 AB -1-1-39 66 540232001 |AB -1-3-4 68
$37298000 1R -21-10 42 539468001 | AA -1-2 64 540233001 [AB -1-2-1 66
537796000 |S - 1-1-41 46 539469001 { AA -1-2-1 64 540234000 |AB -1-2-1-1 65
538165001 JAC -1-13 74 539471001 { AA -1-2-2 64 540235001 | AB - 1-2-2 66
538166000 | AC -1-13-1 74 539474000 | AA -1-2-7 64 540236000 |AB -1-2-2-1 66
538167001 JAC -1-13-2 74 $39475000 JAA -1-2-9 64 540239001 {AB -1-2-6 66
538168001 | AC -1-13-5 74 539478001 [ AA -1-2-20 64 540240000 {AB -1-2-11 66
538169101 |AC -1-13-6 74 539484101 | AA - 1-1-15 60 540241000 JAB - 1-2-11-1 68
$38170001 |AC -1-13-8 74 AB -1-1-15 66 540242001 |AB -1-2-13 68
538171000 JAC -1-13-9 74 $39485101 | AA -1-2-18 60 540243000 |AB -1-2-13-1 68
538172000 | AC - 1-13-9-1 74 $39486001 | AA -1-2-7 60 540244000 JAB -1-2-14 68
538174000 | AC - 1-13-1 74 539487001 |AB -1-1-7 66 540245001 JAB -1-2-22 68
$38175001 | AC -1-13-13 74 $39488001 {H -17 26 540246001 |AB -1-3 68
538176001 | AC ~1-13-14 74 539490001 | AA -1-3-5-3 62 540247001 |AB -1-2-4 66
538177001 | AC -1-13-18 74 539497001 | AA -1-1-16 60 540248001 |AB -1 66
538180000 | AC - 1-13-22 74 AB -1-1-16 66 540249001 | AB - 1-1 66
538351001 | Wa 81 539498000 | AA -1-1-28 60 540628000 |AC -1-8-3 72
538352001 |S -1-1-43 44 AB -1-1-28 66 540629000 {AC -1-8-8 72
Wa 81 $39499000 | AA -1-3-10 62 540630000 |AC -1-8-9 72
538353001 |S -1-1-43 44 539500001 {AA -1-3-16 62 540693001 JAC -1-1 70
Wa 81 $39531001 {F3 -1 16 540694001 |AC -1-1-1 70
538354001 |Wa 81 539532001 | F3 -1-1 16 540695001 |AC -1-1-2 70
538355001 | Wa 81 539533001 JF3 -1-1-1 16 540696000 JAC -1-1-3 70
538357001 | Wa 81 539534000 [F3 -1-1-2 16 540697001 JAC -1-1-4 70
$38357002 | Wa 81 539535000 | F3 -1-1-3 16 540698001 |AC -1-1-5 70
538571001 | Wa 81 $39536001 | F3 -1-1-4 16 540699001 |AC -1-1-7 70
539101001 | F2 -4-1 14 539537001 JAC -1-1-22 70 540700001 JAC -1-1-8 70
539104001 | F2 -4-2 14 F3 -1-1-6 16 540702009 [R -1 42
539105001 | F2 -4-1 14 539538001 JAC -1-1-23 70 540707000 [R -9 42
539414009 fW -1 54 F3 -1-1-7 16 540708001 {R -10 42
$39415101 |D -27 6 539539001 JAC -1-1-19 70 540709000 JR -8 42
539418001 |N -32 38 F3 -1-1-10 16 540710000 [R -13 42
539441001 | AA -1 60 539540001 JAC -1-1-20 70 540712001 |R - 15 42
538442001 JAA -1-1 60 F3 -1-1-11 16 540713001 JR -17 42
539443001 | AA - 1-1-1 60 $39541001 | F3 -1-1-16 16 540714001 JR -21-1 42
AB -1-141 66 539542000 | AC -1-1-12 70 540715000 R -23 42
$39444000 | AA -1-1-4 60 F3 -1-1-19 16 540716001 [R -25 42
AB -1-1-4 66 539543001 |F3 -1-1-25 16 540717001 |R -34 42
539445000 | AA - 1-1-5 60 F3 -1-1-27 16 540718001 |R -37 42
AB -1-1-5 66 $39544001 |F3 -1-1-26 16 540719001 [D - 27-1 6
539446000 | AA -1-1-20 60 539545001 |F3 -1-2 16 540720001 |E -44 10
AB -1-1-20 66 539546001 | F3 -1-2-1 16 540721000 |E -49 10
539447001 | AA -1-1-23 60 539547001 {F3 -1-2-2 16 540727000 JE -48 10
AB -1-1-23 66 539548001 |F3 -1-2-5 16 540729000 [R -M 42
539449000 | AA -1-1-39 62 539549001 [F3 -1-2-8 16 540740001 |R -33 42
539450001 |AA - 1-1-41 62 539550001 | F3 -1-2-11 16 540768001 [AC -1-1-30 70
539451001 | AA -1-1-43 62 539551001 | F3 -1-1-33 16 540769001 JAC -1-1-31 70
539452001 | AA -1-2 60 539552001 |F3 -1-1-34 16 540770000 |AC - 1-1-33-1 70
539453101 JAA -1-2-1 60 $39553001 |F3 -1-1-32 16 540771000 |AC -1-1-33 70
$39454000 | AA -1-2-5 60 539561001 | F3 -1-2-6 16 540774001 |AC -1-1-41 70
$39455001 J AA -1-2-6 60 539804001 |F3 -1-2-10 16 $40775001 JAC -1-1-41-1 70
539457000 | AA -1-2-14 60 539807000 | F3 -1-1-5 16 540776000 [AC -1-1-41-2 | 70
539458000 [AA -1-2-15 60 539847001 fL -1-1-18 32 AC -1-6-2 72
539459001 | AA -1-2-16 60 539874001 | AA -1-1-38 62 540777001 {AC -1-1-43 70
539460000 | AA -1-2-20 60 AB -1-1-38 66 540778001 | AC -1-1-43-1 70
$39461001 | AA -1-3 62 539876001 | AA -1 60 $40779000 | AC -1-1-43-2 | 70
539462001 [ AA -1-3-1 62 $39901001 L -1-1-4 32 AC -1-7-2 72
AB - 1-3-1 68 $39908000 L - 1-1-18-1 32 540867001 JAC -1-2 72
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40868001 [AC - 1-2-1 72 0A5300605 [S - 1-1-7 44 012060636 [C - 17 g
$40869000 |AC - 1-2-2 72 0A5300805 [U - 10 52 G -6 24
540870001 |AC -1-3 72 0A5400806 [G - 19 24 M -11 34
$40871001 {AC - 1-3-1 72 H -26 26 M -13 34
40872000 |AC -1-3-2 72 H -31 26 M -23 34
540873001 |AC - 1-4 72 u -14 52 P -5 40
540874001 [AC - 1-4-1 72 U -20 52 P -7 40
S40875000 | AC - 1-4-2 72 AA -1-1-25 60 P -10 40
540876001 |AC -1-5 72 AA -1-1-44 62 P -12 40
$40877001 |AC -1-5-1 72 AB -1-1-25 66 W -8 54
540878000 [AC -1-5-2 72 AB -1-1-36 66 AA -1-1-34 62
540879000 |AC - 1-14 72 0A5501006 | AA -1-1-36 | 62 AB -1-1-34 66
540880000 | AC - 1-15 72 AA - 1-1-42 62 012300536 |H - 14 26
$40888001 |AC - 1-6 72 002021405 |T2 - 1-1 50 N -14 38
$40889001 |AC -1-6-1 72 002300403 |AC -1-13-15 | 74 012400636 |H -22 26
$40890001 [AC -1-7 72 004400803 |Y -53 56 012500536 |[E -6 10
$40891001 {AC - 1-7-1 72 Y -55 56 G -3 24
540893001 |AC -1 70 AC -1-13-7 74 H -5 26
$40899000 |K -35 30 004401003 |E - 21 10 H -7 26
$40900001 |AA -1-3-5 62 AA - 1-1-14 60 H -9 26
541274000 [s -1-1-27 | 46 AB -1-1-14 66 H -16 26
541305001 {S -1 44 008300604 |D - 27-2 6 H -24 26
$41305002 |5 -1 44 L -1-1-1 32 H -53 26
541305003 |s -1 44 008400604 |G - 37 24 H -55 26
$41305004 |5 -1 44 G -39 24 H -66 26
541305005 |s -1 44 S -1-1-18 | a4 012500836 |AA -1-1-10 60
$41305006 |s -1 44 S -1-1-40 46 AA -1-1-40 62
$41306001 |S - 1-1 44 S -1-5 46 AB -1-1-10 66
541306002 | - 1-1 44 W -2 54 014300332 L -1-1-5 32
541306003 |5 - 1-1 44 W -4 54 014400636 |D -43 6
541306004 (S - 1-1 44 Y -16 56 D -53 6
$41309000 [R - 40 42 Y -38 56 E -3 10
$93411011 |AG -41-2 78 Y -42 56 E -15 10
593411012 |AG -39-2 78 Y -63 56 E -51 10
UA0130001 |[U  -13 52 Y -65 56 014680422 |L  -1-1-8 32
UL0233001 |S -1-1-10 | 44 Y .71 56 014760622 |Y -1-15 56
U08671003 [AA -1-1-17 | 60 Y -74 58 017061006 |F3 -1-1-17 16

AA -1-1-19 | 60 Y -78 58 017501606 |} -28 28
AA -1-1-22 | 60 Y -80 58 018061236 |D -48 6
AA -1-2-13 | 60 Y -82 58 S -1-1-3 aa
AA -1-2-13 | 60 Y -93 58 018061636 |D -2 6
AB -1-1-17 | 66 T -1-13 48 H -47 26
AB -1-1-19 | 66 T1 -1-14 48 s -3 46
AB -1-1-22 | 66 Tt -30 48 Y -89 58
F2 -1-1-3 14 T2 -1-11 50 F3 -1-1-37 16
F2 - 1-2-3 14 T2 -30 50 018062036 {E -7 10
U34148001 |s -2 44 008400806 |D -28 6 H -2 26
X56371201 [F6 - 10-1 22 D -30 6 H -42 26
X56372101 |F6 - 10-2 22 D -32 6 )2 28
X56373101 |F6 - 10-3 22 D -37 6 I -5 28
X57078001 | F6 -10-4 22 R -3 42 )12 28
225701001 [E - 10 10 R -12 42 J -20 28
0A4300605 |E  -47 10 R -14 42 AC -1-1-21 70
H -18 26 R -16 42 F3 -1-1-24 16
H -28 26 R -18 42 018063036 |H -44 26
H -33 26 R -22 42 018081636 |H -58 26
) -87 28 R -24 42 AC -1-1-13 70
N -10 38 R -26 42 F3 -1-1-20 16
N -43 38 R -35 42 018082536 |Y -3 56
N -45 38 R -36 42 018300536 |M -61 36
u -19 52 R -38 42 018300636 |M -42 34
Tt -1-15 48 012060636 |C -4 4 018300836 {J -77 28
T1_-1-18 48 C _-6 4 j_-79 28 |
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018301036 [D - 15 6 (025020135 |12 - 1-15 50 028040246 {J -54 28
D -45 6 025030232 |AC -1-8-7 72 J -6 28

018400836 |1 -48 28 025030233 [N -49 38 L -1-6 132
J  -53 28 F6 -2-4 20 M -7 34

L -1-5 32 F6 -13-7 22 M -76 36

M -27 34 F6 -13-7 22 N -29 38

M -48 34 025030236 |L - 1-1-21 32 N -41 38

M -51 34 AC -1-13-17 | 74 F5 -1-1-5 18

M -59 34 025040136 |D -23 6 028050246 |D -64 8

AC -1-1-35 70 ] -860 28 G -32 24
018401036 |4 -26 28 025040236 |W -10 54 H -37 26
AA -1-5 62 025050236 |D -63 8 H -50 26

AB -1-5 68 G -33 24 J  -45 28
018401236 {E - 11 10 H -38 26 ] =72 28
] -59 28 H -51 26 J -89 28
018401636 |J -56 28 ) -4 28 L -1-16 32
018500836 | AA -1-3-6 62 J -73 28 N -3 38
AB -1-3-5 68 ] -90 28 Q -5 40
018501036 |B -3 2 N -4 38 Y -1-7 56
D -61 8 Y -1-16 56 Y -1-1 56

J -75 28 AA -1-3-17 62 AA -1-3-18 62

Y -1-10 56 F3 -1-2-14 16 F2 -1-5 14

F3 -1-2-12 16 025060236 {D -3 6 F2 -1-9 14

018501236 |B -7 2 E -9 10 F3 -1-2-13 16
D -62 8 L -1-19 32 028060243 |D -4 6
018501436 |G -28 24 S -1-1-5 44 E -8 10
H -36 26 S -4 46 G -25 24

H -49 26 Y -34 56 028060246 |H -3 26

J -4 28 Y -90 58 H -43 - 26
018501636 | - 71 28 AC -1-13-4 74 H -45 26
Y -1-6 56 025060336 | AC -1-1-29 70 H -48 26

021060106 |G -26 24 F3 -1-1-15 16 ;-3 28
M -18 34 F3 -1-1-35 16 ] -8 28

M -25 34 025080132 [M -73 36 J  -13 28

S -1-1-44 46 025080236 |AC -1-1-15 70 J -2 28

021060306 | AC - 1-1-11 70 F3 -1-1-22 16 S -1-1-4 44
F3 -1-1-18 16 025100236 [E  -50 10 § -5 46

F3 -1-1-38 16 Y -20 56 Y -57 56
021080306 |AC -1-1-16 70 025350236 |[F6 -1-9 20 Y -91 58
F3 -1-1-23 16 025800332 Y -1-17 56 AC -1-1-28 70

021100206 Y -18 56 026030136 |[M -75 36 F3 -1-1-14 16
021300103 |[M -54 34 026030236 | AA -1-2-10 60 028080246 |H -59 26
-|F6 -13-8 22 AA -1-2-13 64 Y -4 56

F6 -13-8 22 AA -1-2-17 64 AC -1-1-14 70

021300106 |N -52 38 AB -1-2-25 68 F3 -1-1-21 16
F6 -10-8 22 026040136 [F5 -1-1-4 18 028100246 |Y -19 56

021300205 |F6 -2-1-6 20 026040236 |E - 13 10 028260242 [L - 1-1-3 32
021300206 | AA -1-2-11 60 E -25 10 028350243 {F6 -1-8 20
AA -1-2-14 64 M -52 34 047200542 |M  -44 34

AB -1-2-26 68 N -42 38 047301042 |L  -1-1-15 32
021400106 |M -6 34 026050136 fF2 -1-6 14 047501242 |D -46 6
M -50 34 028030242 | AC -1-8-6 72 048020342 [M -66 36
021400206 | AA - 1-2-17 60 028030243 {N -47 38 048020346 |[R - 11 42
F2 -2-4 14 N -48 38 048025346 {C  -12-4 4

021400216 [AB -1-2-17 68 F6 -10-7 22 048040342 [F3 -1-2-7 16
021500103 |B - 11 2 028030245 |[M -55 34 048050346 | AA - 1-2-19 64
E -20 10 028030246 |J -80 28 AC -1-13-19 | 74

l -29 28 AA -1-2-18 64 048060142 |AC -1-13-3 74

L -1-17 32 AC -1-13-16 | 74 048060342 |[M  -22 34

Q -6 40 028040245 [T1 -1-17 48 048060346 {F3 -1-2-9 16
021500316 | AC -1-1-25 70 028040246 |E  -12 10 048320242 |H -12 26
F3 -1-1-9 16 E -24 10 1 -14 28
021670203 | F6 -2-1-5 20 J  -50 28 052300605 |72 -1-16 50
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052300606 |L -1-3 32 062300806 | F6 -10-6 22 107550002 |B -4 2
AA -1-2-12 60 F6 -13-6 22 107780001 [z -16 80

AA - 1-3-3 62 F6 -13-6 22 110225001 | AA -1-3-14 62

AB -1-2-5 66 062301006 |N -51 38 110367001 |M - 21 34

AB -1-2-7 66 062302506 | AC - 1-8-5 72 110793001 [F3 -1-1-29 16

AB -1-2-10 66 AC -1-13-10 74 111865001 |G -7 24

AB -1-2-16 68 062350816 [D -17 6 111942001 L -1-1-11 32

AB -1-2-21 68 062351016 JC - 14-2 4 111943001 L -1-1-12 32

' AB -1-3-3 68 M -9 34 113431002 B -12 2
052300805 | T2 -1-13 50 062400616 |D -68 8 D -9 6
052400606 | Y -83 58 I -67 28 114486002 {Y - 1% 56
AA -1-1-26 60 N -28 38 117006001 | K -77 30

AA -1-3-5-4 62 AA -1-2-21 64 117150001 JK - 11 30

AB -1-1-26 66 F1 -1-4 12 K -37 30

AC -1-13-20 74 F4 -1-4 18 K -46 30

052400806 |L -1-13 32 T -1-16 48 117466000 1z - 22 80
060300414 | AA -1-12-4 62 062400806 | F5 -1.1-3 18 117934009 |A - 11 2
AB -1-10-4 68 062400816 |A -22 2 117936001 fAC - 1-13-21 74

060400516 | AA -1-1-9 60 C -12-10 4 117936009 JA -10 2
AB -1-1-9 66 c -121 4 118064001 }z - 11 80

AC -1-1-6 70 D -22 6 118735002 |D -12 6

AC -1-1-32 70 D -39 6 118764002 L  -1-1-17-5 | 32

060400616 ) -38 28 E -23 10 118837001 |z -7 80
060400816 [|M -70 36 E -45 10 119270001 [Y -1-14 56
AA -1-1-37 62 K -39 30 121156001 {Zz -23 80

AB -1-1-37 66 M -45 34 121764001 | F6 -2-1-3 20

060501016 {A -7 2 N -40 38 121765001 |F6 -2-1-4 20
A -15 2 Q -16 40 122991001 |[Z -1 80

G -22 24 062401016 [C -13 4 133172003 {Y -15 56

G -31 24 D -41 6 140726000 |C -2 4

K -3 30 G -13 24 140890009 JA -23 2

K -10 30 M -57 34 142002001 |z -14 80

K -45 30 062401616 [W - 11 54 142205001 12 -17 80

M -4 34 AA -1-1-27 60 142443001 |2 -6 80

N -2 38 AA -1-1-30 60 142708000 1P -4 40

Q -3 40 AB -1-1-27 66 142709000 [P -6 40

Q -12 40 AB -1-1-30 66 142721001 §z2  -12 80

060660512 |L  -1-1-13 32 F2 -2-3 14 144103009 |[R -21-6 42
061300616 | AA -1-2-9 60 062500816 |F2 -1-8 14 144505000 JL  -1-1-17-4 | 32
AA -1-2-12 64 062501016 |J -88 28 144508001 Y -13 56

AB -1-2-24 68 L -1-7 32 144784002 1 AA - 1-1-21 60

F2 -4-3 14 L -1-14 32 AB - 1-1-21 66

061400816 |A -5 2 062501416 |F2 -1-4 14 145446001 |L -1-9 32
061500804 |Y -1-13 56 062671014 |F6 -1-7 20 145465001 J|C -11-4 4
062060806 | F3 - 1-1-36 16 070606800 | AA -1-1-8 60 145466001 JC -11-2 4
062300416 |D -49 6 AB -1-1-8 66 145571101 |[L -1-8 32
M -63 36 070699800 |D -58 8 146197001 {L -1-1-17 32

M -72 36 076002800 |H -11 26 146198001 L  -1-1-17-1 32

062300506 | AA -1-1-12 60 H -61 26 146199001 1L -1-1-17-2 | 32
AA -1-2-3 60 076204659 |C -32 4 146200001 L -1-1-17-3 | 32

AA -1-2-5 64 081003870 |C -12-3 4 146202000 | AA - 1-14 62

AA -1.2-22 64 081006070 |G -15 24 AB -1-12 68

AB -1-1-12 66 081007070 |[M -74 36 T -19-2 48

062300616 |[K -5 30 100136001 )L  -1-11 32 T2 -19-2 50
K -12 30 100360003 [M -39 34 146354001 }F3 . - 1-1-28 16

K -1 30 AA - 1-11 62 147777000 |C  -11-3 4

K -38 30 AC -1-20 72 149483001 |¥ -33 36

K -47 30 AD -1-1-4 74 Y -61 56

L -1-1-20 32 100401001 L -1-10 32 AA -1-6 62

N -31 38 100402004 |R -21-3 42 AB -1-§ 68

Q -18 40 101572101 |z -8 80 AC -1-1-27 70

F3 -1-2-4 16 104520000 [P - 11 40 F3 -1-1-13 16

062300806 ] F6 -2-3 20 | 107155001 | K -43 30 149547000 | T1 -25 48
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149547000 |T2 -25 50 192410091 |Z - 34-2 80
149796001 | AC -1-16 72 Z -34-2 80
150179002 |L -1-15 32 AG -34-2 78

Q -4 40 AG -40-2 78
150332001 |Z -9 80 192411062 1 AG - 34-2 78
150335001 |Z -10 80 203878002 | AA -1-15 62
150349001 [S -1-1-34 46 AB -1-13 68
T -22 48 228475000 | AC -1-13-11 74
12 -22 50 415814001 |2 -2-1 80
150357001 |S -1-1-35 46 524303001 |D -52-3 6
150491101 |G -2 24 533923001 S - 1-1-17 44
152361001 |L -1-19 32 5 -1-1-38 46
152362001 |L  -1-1-10 32 552851001 JL -1-1-18-5 | 32
152363001 |L -1-1-14 32 552907000 | Tt -26 48
152364001 |L -1-1-16 32 T2 -26 50
152507000 |L -1-1-18-2 | 32 552908000 | T1 -27 48
152508000 |L -1-1-18-3 | 32 T2 -27 50
152509000 |L -1-1-18-4 | 32 554482000 |T1 -12 48
152632001 |F6 - 13- 22 T2 -12 50
15263300t |F6 -13-4 22 620599002 {S -1-3 46
152645001 | L -1-1-19 32
152865201 1Yy -17 56
152883000 |K -60 30
152948001 | K -1 30
152969001 | K -4 30
K -20 30
153675001 | AA -1-3-15 62
154024001 |L  -1-1-6 32
154092001 L - 1-1-7 32
154125001 |2 -13 80
155510001 |R -7 42
157044201 |F6 -2-1-1 20
157047201 | F6 -2-1-2 20
157199201 {F6 -3-1-2 20
157200201 | F6 - 3-1-1 20
157201201 |F6 -4-1-2 20
157202201 {F6 -4-1-1 20
157203201 [F6 -5-1-2 20
F6 -5-1-2 20
F6 -5-1-2 20
157204201 {F6 -5-1-1 20
F6 -7-1-1 20
157275001 [ F6 - 13-1 22
157276001 |F6 -13-2 22
157340101 | F6 -9 22
157341100 [F6 -9-1-1 22
157342100 |F6 -9-1-2 22
157343100 {F6 -9-1 22
157344201 [F6 -6-1-1 20
158597001 |L - 1-1-22 32
158722001 | AA - 1-1-31 62
AB -1-1-31 66
159150009 [A -12 2
A -20 2
159486001 {AC -1-1-10 70
F3 -1-1-31 16
181936001 |P -16-2 40
181937001 {P -16-3 40
181938001 [P -16-4 40
184783001 |z -21 80
192410061 |AG -34-2 78
192410071 |AG -36-2 78
192410081 | AG -37-2 78
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